PARTS CATALOG NO. A%954

- S

130 anQ%@ARDEN TRACTOR

<9

PRICE 75 CENTS

252 5. 1. CASE COMPANY
»ASE) Racine, Wisconsin, U.S.A.




PROTECT YOUR GARDEN TRACTOR  WITH

GENUINE PARTS AND ACCESSORIES

genuine @X>approved spark plugs have an extra margin of reliability.

Oversize electrodes of Inconel* 600 alloy resist electrical
and chemical corrosion. Inner copper glass seal between

terminal and electrode pr ts leaks which result in lost
compression and overh ’

SPARK PLUG

%@7 FITS ALL MODELS
@ a: trademark of the International Nickel Company

Every Case Garden Tractor Battery is dry-charged. You are
assured of factory-fresh power within minutes after your
Dealer adds factory-approved electrolyte.

CASE BATTERY

M20149 FITS ALL MODELS



original equipment points and condensers for full power, easy starting.

Replace pitted or burned breaker points with Genuine
Original Equipment. Insist on Genuine OE Condensers to
restore original ignition performance.

POINT SET K0220475 FITS ALL MODELS
CONDENSER K0230722 FITS ALL MODELS

‘One-piece, all glass lamps have lenses fused to reflectors.
Dirt and moisture can’t get inside to reduce light output.

CASE IAMP WITH GASKET @
A24572 FITS ALL MODEI% @%

r with a @& muffler.

maintain full engin

<

Genuine Case replacement muffler maintains proper sound
control without excessive back pressure. Lets your engine
develop all the power it was built to deliver.

CASE MUFFLER
A70088 FITS ALL MODELS




XD fuel filter screen and gasket

Protect your fuel system. Always replace clogged screen
and broken gasket to prevent engine damage and fuel loss.

FUEL FILTER SCREEN
B51977 FITS ALL MODELS

F TER GASKET
39 FITS ALL MODELS

A
@&%

cleaner element

Case Air Cleaner Element keeps damaging dirt, moisture
and foreign materials from entering carburetor.

CASE AIR CLEANER ELEMENT
A70090 FITS ALL MODELS




<D formula 77 paint protector and rejuvenator preserves your tractor’s finish.

Just spray Case Formula 77on EVERYTHING- Tires, seat,
battery, decals, wires. No masking needed. No sanding,
buffing or polishing. Brighten and protect the finish for
years. Won’t peel or blister.

e TR 2 e 1) L

— FORMULA

....... also ideal for around the home.

Housewiveswill find Case Formula 77 a big help for clean-
ing-polishing chores. Remove old wax, soap or dirt. . .apply
Case Formula 77 for a clean, bright, long-lasting finish
that seldom needs polishing! Makes it easy to wipe finger-

marks off woodwork. . .preserves any surface - brick, \
ceramic or plastic tile, wood, metal, leather or plastic \
furniture. @
[ —— LTS S T TS LR
@ [=ULCASE COMPANY -RACINE WIS,

16-OUNCE AEROSOL CAN - BI7074@ [ “umnatonanaenong

use @ penetrating oil t
@aruised knuckles

st shake the aerosol

) Paint; Rejuvenailiiy
B17070

e

Say ‘‘good-bye’’ to the hammer,
when you use Case Penetratin
container. . .aim. . .press t . Case Penetrating Oil
will loosen frozen parts. Squi over 5 feet. A scientific
blend of fine oils, solvents and wetting agents. Cuts rust,
dirt and grease.

CONTAINS MOLY

16-OUNCE SPRAY CAN - B1708I %r«m..mn

N20sens

~ DANGER

N MGy Toxic FLAMM‘I‘,:f
ONTEf RESS!
N Reao NTENTS UNDER PRESSLL

3 CAUTION ON BACK s
N ! CAsE company « RACIN‘-A




Parts Catalog No. A954

CASE 130-180 GARDEN TRACTORS

—

s Mt

CAS

h-i ‘-%

CTOR MODEL AND J
L'ékAlAl NUMBER > ENGINE MODEL SERIAL AND
SPECIFICATION UMBER &
o a»a ‘
(* %Y,
\ [\

‘".i ./ '\\%1""

\—ue ‘_\_
=Ny -
S _\-—

TRACTOR MODEL DESIGNAJTONS | ENGINE MODEL DESIGNATIONS
130 Troctm@\j K241 S Engine

c//
180 K301S Engine

When using this catalog, notice the reference to serial
and specification numbers of various components noted

Serial Numbers here and listed in the "description' copy. By referring
to correct serial numbers, proper parts identification
will be assured.




GENERAL INFORMATION

Indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numericalindexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

lHlustrations

All parts are illustrated in "Exploded
Views' which show the individual parts in
their normal relationship toeachother. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number' column and are fol-
lowed by the part number, description and
quantity required.

Iindented Descripﬁ%&o

Orders

Orders shouldplainly specify correctpart
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue'" number and date will be
advanced.

It is imperative that revised Parts Book
pages be inserted~into their respective
Parts Books as gs received. Failure
to do so will Sonfusion and defeat the
purpose of th

Indented parts in the descriptive list areapart of t ding assembly or sub-assembly.
The quantity shown in the "Number Required" co he number of parts used on a ma-

chine except where parts are'indentedin descriptj

number required for the preceding assembly o

this case the quantity shown is the
sembly.

REF. PART NO. TION REQ'D
A 55159 CYLINDERY ear steering .. .. ... ..t 1
28 A 56208 SOCKEZ 2 pear-eylindeny suesmmmnmn s sy oy st 1
29 A 55956 pitisting »8ocketiaSs8y i o0 % (A AR S 1
30 A 55957 ARNSTESOCKET DAL cruimiironsisnnssivitossimserssmse in omssssimtsrmsiastisoronsseenssins o 2
31 A 56210 PRING - socket . . . . . . .. . . . . e 1
32 A 56209 SBAT - SOCKEt SDTINE « o o oo v vvee e eeeeennenn 1
33 G 45175 %AMP ASSY - socket @SSy . . . . . v v it i 1
16- 836 @ BOLT - 1/2"x2-1/4" N.F.heX. . . « « e e e e o v oo snnn 1
34 132- 104 @ DIN - cotter, 3/16™ X 3™ . o oo v v e et 1
35 A 55889 STUD - ball,socket & cylinder .. ........ .o uu... 2
36 13- 410 BOLT - 1/4" x5/8" N.C.,hex. . .. ... . ... ... ... 4
37 92- 4 LOCKWASHER - 1/4" SAE . . . i i i i ettt et e eeennan 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.



»n

ALPHABETICAL INDEX
ENGINE SECTION

130 180 130 180
Page Page

AITCleaner s « s o s o o o ohs DB o D Fael Pump . oo o s o e s el & sss 21
Battery ......¢00.0.. 2% /. 4528 Fuel Strainer . ., .......21 ,,.. 21
Belt, Starter-Generator , . ,17 . ... 17 Fuel System . ,.... . 19-21 , , .19-21
Camshaft . . . . o0 o o oo b, =0T GasketKits . . . . .. . . 13-21 , ., .,13-21
Carburetor . . . o s » ¢ « » .21 ,.,.,. 21 Governor ., ........ R A
Conneeting Rod , , , . ... 9 50w 11 Muffler, . .. .. TR 5 +ane B
Crankshaft , ., ........ e Al OFl Pafs 5% @+ s o5 55+ 18 ¢ s .2 15
Cylinder Block , , . .....13 ..,.,. 15 Piston ./ois B e o o SR © R | i |
Cylinder Head. , . v v o v+ .13 .., .. 15 Spark Plug ........ .23 .... 23
Electrical System , ,, ... 23 , ... 23 Starter-Generator . ... . 25 4 ... 25
Exchanger, Heat , , .. ... 35 . ... 35 Tank, Puel. .. . .o oo o 022l , ... 21
- 17 .35 o 1T Throttle Linkage . ... .. T e 17

Filter, Breather , , .. ... A Valves « o o o LD o o o » LT
Flywheel ,,......... 13,... 15

Axle, FYont: « o s v o s 5 5 05 & & 5 % & » 29 lics (Continued)

£ 33 otor, Hydraulic Drive , , , , ., ., 41
Baffles & Shrouds « « « ¢« v« v ¢ o v oo 17 OB o ¢ wfinitid s e Blhe 4w m u W e w e 39
DECAlSie o s v o o win o o6 & G616 5 & 6 5 & » @ Valve, Control , , ., ... ... ..... 37
Eenders o 5 o 60 5 66 5§ 66 & 60 ¢ v« Valve, Control Linkage, , . ... ... 37
Erames o« oo o o0 o 006 o a8 o o a0 Q, Implement Lift Lever , ., . ... ..... 47
GTille « v v v v o v v o o o v o o us %x\ 5 Instruments. ... ............. 23
Headlights « « v v v v v v v \ 23 Parking Brake . . .. ... o.vu... . 31
Hitehe. s 5 o 5 ¢ o5 675 5 e o o0 o . . 47 Seal, Operator's « . o « « o s & s » 4 43
HOOAd « v oo v v n.. ce @ .. 45 Steering Wheel & Gear . . . ....... 27
Hydraulics « « « « o ¢ « o 4 . .35-41 TOOL BOX = o oo o o 50 o o0 wav o mbe s 43

Coupling, Pump Drive /X . « « . 39 TranSmisSsion < o« ¢« « o o 6.6 5 5 0.4 & o 33

Hoses, Lines & Fitt ...... 35 Wheels, Front & Rear . . ... ..... 31

@






REF.

1
2
3
4
5
6
7
8
9
1

14

16
17
18
19
20
21
22

24
25
26

Printed in U.S.A.

CASE 130 AND 180 GARDEN TRACTOR S

129- 409
KOA 536
NSS
A 70090
NSS
177- 131
192- 18
195- 512

KO 275341

A 70399
214- 256
A 70085
A 70088
A 70057
92- 4
25- 104
13- 412
A 70097
A 70052
KO
192- 19
113- 6

PART NO.,
KOA235100

235563

AIR CLEANER

DESCRIPTION
AIR CLEANERASSY ......0...
NUT - wing, 3/8"N.C. .......
WASHER - COPPer .....020000
COVER - air cleaner. . .......
ELEMENT - air cleaner ......
BASE - aircleaner. . ........
SCREW - fill,hd. 10-32x 1/2" . ...
LOCKWASHER - 3/16".........
WASHER - plain, 3/16" SAE. .. ...
GASKET - air horn

EXHAUST SYSTEM

NIPPLE - exh. pipe to engine, . . . .
CLAMP - hose, 1-3/16" to 1-3/4". .
PIPE-exhaust ..............
MUFFLER ......ccc00000s00
U-BOLT - exh, pipe to bracket. . ..
LOCKWASHER - 1/4" SAE . ...

NUT - 1/4" N.C. hex....... "

BOLT - 1/4" x 3/4" N.C. he3
BRACKET - muffler supp

BRACKET - muffler ,
BRACKET - muffle
LOCKWASHER - 1/

T T T I 1

-----------------

ooooooooooooooooo
-----------------
-----------------

-----------------

Issued April, 1966






CASE 130 AND 180 GARDEN TRACTOR 7
CRANKCASE BREATHER

REF, PART NO. DESCRIPTION REQ'D
1 25- 104 NUT -1/4"N.CheX ... .. cv v v vovvsononssoannnns 1
2 92~ 4 LOCKWASHER - 1/4"SAE ., ... ccccovcooscoonossss 1
3 KO 275220 STUD - VAlVE COVEL . v v v v v v e o s s s o s o s s s sossssooeos 1
4 KO 275143 COVER = VAlVE .. cocsccssssassssocssssssossssns 1
5 KO 231032 SEAL -breather . .. ... ..o oeeeeoooonnacosssssss 1
6 KO 235048 GASKET - VAlVE COVET . 4 v v ¢ o o o s s o s s s s oo nssonsson 2
7 KO 235118 FILTER-breather ........ccooeooeocconscscsocs 1
8 KO 235117 BAFFLE -breather. . .. ... ..o o ceeeescesscnssss 1
9 KO 235047 REED-breather . ......ccco00cecessossssocnscos 1
10 KO 235631 PLATE -breather. ... ... .o o oeoveeeesosscocsosas 1
130 CAMSHAFT AND VALVES
14 KO 235009 VALVE -exhaust. .. ....cceceeeeososossoccsssencs 1
15 KO 235008 VALVE -intake . . . .. . ¢t e e oo oo s s oo ssoocosonsson 1
16 KO 230170-S INSERT - exhaustvalveseat ..............cc0vceenn 1
17 KO 235007-S GUIDE -valve........ccooeeecsoocnssoncccennes 2
18 KO 235011 SEAT -valve Spring. . . . .« v e v v v v v o oo e v oo 2
19 KO 235010 SPRING - VAlVE . . . v v v e oo o o sme s s s o oo s sooososcos 2
20 KO 230011 RETAINER - valve spring. . . é § ................. 2
21 KO 240013 LOCK - valve retainer . .. .. AN A TP C N 4
22 KOA235327 LIFTERASSY ... ... {(EN\Ve et cenonees.. 2
23 NSS SCREW - tappet adjusfiig—/. . . . -« c v v v o v e v e v e oo 1
24 NSS LIFTER - valve .. . ...................... 1
26 KO 230080 PIN - flyweight N I 2
25 KOA235155 lyweight (See item 33) 1
27 KO 275267 Fwelg
28 KO 230087
29 NSS
30 KO 235690
31 KO 275066
31 KO 275067
32 KO 235193
33 KOA235675

VALVE -intake . . ... ... .o evronnronsecees

INSERT - exhaust valve seat . . .. ... ...cov oo 1

GUIDE = VALV . 5 + « 6000 0 5 505" ¢ s10 s 8 /s o sl 00 80 080 2

SEAT - valve SpPring. . . . .« v e o v e v v v o v s oo soosssne 2

SPRING - VAIVE . . v v v v s e s oo s s nosooononsnssossoes 2

RETAINER - valve SpPring. . . « « « ¢ e v v v v o v o v o oo ons 2

KO 240013 LOCK-valveretainer . . .......cceoceoosesesonnses 4

KOA235327 LIFTER ASSY . . . oo vt e o oo ossosoosossssossosssocs 2

NSS SCREW - tappetadjusting . . ...........cccoeenn 1

NSS LIFTER = VAlVE . . v v v v ¢ ¢t e o o o s s s s s s oo s oo sosse 1

KO 230080 PIN - flyweight pivot. . . . . ... v v v i et oo oo en 2

KO 275267 SPRING - flyweight . ......... ¢t 2

KOA235857 CAMSHAFT ASSY. - w/flyweight (See item 56) . . . . ... ... 1

KO 230087 FLYWEIGHT - spark advance . ........coesoosoee 2

NSS CAMSHAFT .. ... ceteeesenesssasssssssscss 1

KO 235690 CAM - ignitionbreaker. . .. .....ceoceoae-ercecnns 1
KO 275066 SPACER - camshaft, .005". . . .. .. et vt e e s veennen UAR
KO 275067 SPACER - camshaft .010".. . ... ... sonen UAR

KO 235193 PIN-camshaft. . . . . .o vt oo v v eeooononncennsossscos 1

KOA235646 CAMSHAFT ASSY. - automatic comp. release .......... 1

Printed in U.S.A. Issued April, 1966






CASE 130 AND 180 GARDEN TRACTOR 9
130 CRANKSHAFT.PISTON— CONNECTING ROD

REF, PART NO. DESCRIPTION REQ'D
1 NSS PISTON AND ROD ASSY. (Std. size). . .......covuv.u.. 1
2 KO 235287 RING SET - piston (for oversize see item 16), ........ 1
3 NSS RING - top compression . . ... R e 1
4 NSS RING - 2nd compression(incl.expander) . .......... 1
5 NSS RING -oil (Incl. expander). . . ... ....o0veeuuunn 1
6 KOA235611 PISTON ASSY (for oversize see item 15) . ....... I |
7 KO 235004 RETAINER -pistonpin . ... .. ...ttt e v oennnns 2
8 KO 235572 PIN-piston.,........ Rl T o R e .1
9 NSS PBTON ... voisonuvsduiss Nossansmesnns s, |
10 KOA235139 CONNECTING ROD ASSY (for undersize see item 18) ., . .1
11 KO 235003 WASHER - gpecial . . ..o cvovvinnvsocnsnsois 2
12 KOX 22-35 LOCKWASHER. ;s s s o a0 s s o 5 6. o656 & o 6l 5 & 5 & 65 2
13 KO 235526 SCREW - cap,connectingrod. ............00... 2
14 NSS ROD-connecting. . . ..... ..o onveeeecnncnns 1
15 KOA235569 PISTON ASSY - .010"oversize............. ol e s 5 loiola s 1
15 KOA235571 PISTON ASSY - 020" OVerSiZe . . . . v v v v o v v oo o e oo o v uo 1
15 KOA235616 PISTON ASSY - .030" OVersize . ... ....oovoveeeeeennnn 1
16 KO 235288 RING SET - piston .010"oversize. .........0c00vuu.. 1
16 KO 235289 RING SET - piston .020" OVerSiZe&, . . . ¢« v v v v v v 0 v o v o oo 1
16 KO 235290  RING SET - piston.030" overs _ ................ 1
17 KO 235573  PIN - piston .005" OVErSiZe (oY e . e v venvnnnnnn s 1
18 KOA235139-10 CONNECTING ROD ASSY, 0 undersize, . .......... 1
19 KOX379-6 OIL SEAL - crankshaft re@r &=/, . . . . ¢ vt v o vt v v v o s o 1
20 40035 BEARING - crankshaft balb—/, . .................... 2
21 W 5063-S KEY - 1/4" square YpumpCPlE) . . . v v i i e i 1
22 KOA235555 1

23 KOX 366-1
24 KOX 271-30
25 KOX 25-71
26 KOX 119-16

Printed in U.S.A. Issued April, 1966






CASE 130 AND 180 GARDEN TRACTOR 1
180 CRANKSHAFT,PISTON — CONNECTING ROD

REF, PART NO. DESCRIPTION REQ'D
8 | NSS PISTON AND ROD ASSY. (Std.size) . ... ..ccovvvveens 1
2 KO 235889 RING SET - piston (for oversize see item 16)......... 1
3 NSS RING - topcompression . . .......cc00eeueeonn 1
4 NSS RING - 2nd compression (incl.expander). .......... 1
5 NSS RING - oil (incl. expander). .. ......couoeeuvoeos 1
6 KOA235827 PISTON ASSY (for oversize seeitem 15) ............ 1
7 KO 235811 RETAINER -pistonpin ..............0.c0cu.n 2
8 KO 235803 PIN=DIStON . . .. ..ot s oo stslitonse woomes s s 1
9 NSS PISTON Lific s s s oo ussomn s coasss sonoesss 1
10 KOA235828 CONNECTING ROD ASSY (for undersize see item 18). ... .. 1
11 KO 235003 WASHER - special ., .. ... .00 vevveucncnosons 2
12 KOX 22-35 LOCKWASHER .....¢cccc0cesoosaonsosnsnsocs 2
13 KO 235526 SCREW -cap, connectingrod ................. 2
14 NSS ROD-connecting . . . ..... ¢ vivvvnoeneenss 1
15 KOA235865 PISTON ASSY - .010"oversize. .. ... ..o v vt eeunas 1
15 KOA235866 PISTON ASSY - .020"oversize. . . . ... ..o oeenenoenes 1
15 KOA235867 PISTON ASSY - .030"oversize. . ......coco0cesvenseos 1
16 KO 235890 RING SET - piston .010"oversize. . . .......¢..c00 e 1
16 KO 235891 RING SET - piston .020" oversize ., . . . .+ oo oo 0o v v e unn 1
16 KO 235892 RING SET - piston .030" oversizal \\. . + ¢« « e e e e s v o een 1
17 KO 235868 PIN - piston .005" oversize . . N\ \>: ¢ ¢ o o ¢ v o vt e o 1
18 KOA235828-10 CONNECTING ROD ASSY. undersizes. . < . . s b 1
19 KOX 379-6 OIL SEAL - crankshaft r N e B s e & e wie e W 8 T, |
20 40035 BEARING -crankshaftbal\.) . ... ... .. ..t 2
21 W 5063-S KEY - 1/4" square & T 1
22 KOA235849 CRANKSBAFT . . 775000\ Yors. colie o s e siiais o o Sealie o o oo o ¢ 1
23 KOX 366-1 KEY - flat 1/4" %, "x 1-3/4" (flywheel)............. 1
24 KOX271-30 OIL SEAL - ¢ hatft front . . . o c v e v v v v o0 e ss 1
25 KOX 25-71 WASHER - 3/ 88, 57 . ¢ ¢ s e 6o e et s oo svsosnsssseines 1
26 KOX119-16 NUT - sp arsden 3/4" NF . . . .o v i v i it et nennnns 1

Printed in U.S.A. Issued April, 1966



12




© ™ qo:omswm...g

b -
(K=

58
Printed in U.S.A.

»

CASE 130 AND 180 GARDEN TRACTORS 13
130 ENGINE BLOCK AND ATTACHING PARTS

271077
235175
270889
KO 235461
KO 235810
KOA235092
KOB235699

KO
KO

KO

KOA235314

KO 230170-S
KO 235007-S
KO 235125-S

PART NO.

DESCRIPTION REQ'D

BOLT - cyl.hd(length 2-1/4") ., . . . . ot vt vttt c e s n e 7
BOLT - cyl. hd.(length 2-1/2"). . . . . .. e vt vt v vvnnnnnn 2
WASHER -cyl.hd. bolt. . . ... ... i v ennn 9
HEAD -cylinder ..........¢cc00000sn s e e es 1
GASKET =ihead, . s . v . s 5.5 0 s 5 olfaswn, v sla, 55 » sose s 5 o s 1
DIPSTICK ASSY. . s ¢ 5.6 bis o » 5o siiaie sissies ssin o oo wns s 1
BLOCK ASSY - cyl.,short (incl. crankshaft, rod assy

governor, camshaft, valves, bearings and plate). . . .......
BLOCK ASSY - cyl.,stripped (Std. bore). ............
INSERT - exhaust valve

ooooooooooooooooooooo

SHAFT - stub, SOVErNOr . . . . . . v v v vt v v v v o v o v

1
1
1
2
1
KOX293-4 BEARING - needle, governor shaft . . ............ 1
4]1- 18 PLUG-eXpansion . . . . .. ccccesovsosasosssesssons 1
113- 206 BOLT - 3/8" X7/8"N.C.hex.plated ..........c00... 4
192- 21 LOCKWASHER - 3/8" SAE plated . . . s o s v 00 s s oms e 4
KO 235025 GASKET -camshaftcover. . ... .. .. ..o ennosnnens 1
KO 235026 COVER -camshaftgear .........0c0c00enoensonse 1
192- 19 LOCKWASHER - 1/4"plated . . . /A .+ +:ccoovonnonsns 4
113- 6 BOLT 1/411 x 1/2" UNC, plat@ ..... 5 5 ol slie 9w s 4
KO 235057 GASKET -oilpan ...... N T S Ayt 1
129- 103 NUT - 3/8'" N. C hex.plated\{f \¥....... .00t 4
192- 21 LOCKWASHER - 3/8'plat 4
KO 235115 BASE - oil pan .. v e 1
195- 522 WASHER - 3/8" plat 4
113- 209 - 4
221- 5 PLUG - pipe, 3 1
KOX 379-6 OIL SEAL - 1
40035 BEARING 2
KO 235071 GASKET
KO 235070 ShHf, bearing plate , 010", . .. ou e s s
205- 27 op, timing hole .. ........ ..o eon.
KO 235062 RL¢ AN, o o vicieiie o o siiniin in s v o aliniiaie v s snat e B 0% 1
192- 21 L HER 3/8" plated .. ...ccoiwinvasnasasinie 4
113- 207 RO XI"N.C.plated .. :s oo onsoobnnseosimp 4
KOX 271-3 IN SEAL - crankshaft FTONE o o is orve & 5 505 & & wisite o & o aiie 1
KO 235080@ ................................. 1
195- 5 WASHER - special,plated. . ... ... ...t nenons 1
i NUT - special Marsden. . .. .....c00000 .. R Bg T e o §
3% SHAFT -frt.drivestub ........ ..t ivvossens 1
! LOCKWASHER - 3/8"SAEplated. . ... ....co0eeenoss 4
BOLT - 3/8"x 1-1/4" N.C.heX . .. .o vvvevvenoonnss 4
KEY - 1/4" 8Q. X 3/4™ . .. i i it vttt ennnonnnssnsons 1
ENGINE GASKET AND SEAL KIT
KO 235165 KIT -enginegasketandseal . ...........c00c0e0eu. 1
KOX271-30 SEAL - crankshaftfrontoil . ... ................. 1
KOX 379-6 SEAL -crankshaftrearoil . ............ ... .. 1
B 59393 GASKET - fuel strainer bowl. . . . . . . vt vt v vt v v v e 1
KO 220174 GASKET - breaker COVEr. . . v v v v v v o o o s o v oo oo oo 1
KO 231032 SEAL -breather ... .......¢0i ittt eennnns 1
KO 235048 GASKET = ValVE COVEL . . v v v v v v v o vt o e o e o nennnas 2
KO 235025 GASKET - camshaft gearcover .................. 1
KO 235057 GASKET =0l DAN . 5 5 w6 68 056 o % 6065 o @ 2 w6 50 -30a 5 o 1
KO 235070 GASKET - shim, bearing plate .010" . . ............. 6
KO 235810 GASKET =eyl.head ...« :cicoveosioossoonnsssnis 1
KO 240281 GASKET -fuelpumpflange . ...........0t0teueas 1
A 72100 GASKET - carburetorflange. . . ... ... ..ottt e 1
KO 275341 GASKET - carburetorairhorn. .. .. ... .. ..o 0. 1

Issued April, 1966






REF, PART NO. DESCRIPTION REQ'D
1 KO 271077 BOLT -cyl.hd. (length2-1/4) . . ........co0vuvsnens 7
2 KO 235175 BOLT - cyl. hd. (length 2-1/2") . .. ......c0 v e e O
3 KO 270889 WASHER =~ cyLlhd. DOIE & & o s5 6 50 6 s 0o js o asibinn 5o ne ois s 9
4 KO 235820 HEAD -cyl. ....... T s, S PO g 1
5 KO 235810 GASKET = hOad=. . . « 55 650 v v 6605 6 s oce o80a ot o sraie s oo 1
6 KOA235092 DIPSTICK ASSY. .. ..c00evossos R Bty e - S 1
8 KOA235851 BLOCK ASSY - cyl., standardbore ............... A |
9 KO 230170-S INSERT -exhaustvalve ........ccc00ccosos0os0s 1
10 KO 235007-S GUIDE - valve. .\, . . v s et n's ss s s dssstsosannsss 2
11 KO 235125-S SHAFT - stub, GOVEernor . ... ...oooeeeocsnossnns 1
12 KOX 293-4 BEARING - needle, governor shaft ............ R, |
13 41- 18 PLUG - ANSION . s & .+ o e s o o vieie e e s s E e |
14 113- 206 BOLT - 3/8" x 1-1/4" N.C.hex.pltd, ...... e 4
15 192- 21 LOCKWASHER - 3/8"pltd. ......0000esess IR &
16 KO 235025 GASKET -camshaftcover. . .. ...cccvoeeeneoncsnss 1
17 KO 235026 COVER-camshaft gear ........o 000000 0ceososes 1
18 192- 19 LOCKWASHER - 1/4"pltd. ; . s s s es s s s 60000 A . 4
19 113- 6 BOLT = 1/4"x 1/2" UNCPItd. . . . . s cnvonunons L4
20 KO 235057 GASKET: =0l DAN . s o s v s nf\\e 00 6 5 sisvs o s o sm R §
21 129- 103 NUT -3/8" N.C.hex.pltd. . .o . vttt vt v e v v o .4
22 192- 21 LOCKWASHER - 3/8"Pltd, 00N\ Ve ¢ e e e e oo v svnonons 4
23 KO 235115 BASE -oilpan ....... @ ................. — |
24 195- 522 WASHER - 3/8" pltd. . . §§ a ................... .. 4
25 113- 209 BOLT - 3/8" x 1-1/ O 01 L 4
26 221- 5 PLUG - pipe 3/4" sq. e et Rea e oo 1
27 KO 379-6 OIL SEAL - cr BT |, olc o st 650 e al ol o 10 & 008 . 1
28 40035 BEARING - cr DAL . . oo s e asmis s n e e e 2
29 KO 235071 GASKET - sh ingplate 005" . . . . covon0s0mns ,UAR
29 KO 235070 GASKET - % earing plate .010" . . .. ............ UAR
30 205- 27 PLUG - &k MIREHOLE . . s 6 0 6 sonie s o sois o s npisis 1
31 KO 235815 PLATE T L T P S 1
32 192- 21 gER - 3/8"pltd. . . ..t ittt 4
33 113- 207 S/ x JHENTC. DI, . i v s s e s s s oo s o ns s . 4
34 KOX271-30 -crankshaftfront ................. PR |
35 KO 235818  ~ENZWYWHEEL ....... 0l R T .1
36 195- 545 \ special, plated . .. ....... .00 sennns 1
37 @T-specialMarsden ................. PR TR, |
38 SHAFT = Irt, drive Stub . . . . s5pe 50 o csss o5 660655 o mine 1
39 LOCKWASHER - 3/8"SAE,plated .............. R
40 BOLT - 3/8"x1-1/4"N.C.hex.pltd. ..........c000. 4
41 KEY - 1/4" 8Q. X 3/4". . . o it venenenonnnnsnnsnns 1
ENGINE GASKET AND SEAL KIT
45 KO 235165 KIT - engine gasketandseal ............. T 1
46 KOX271-30 SEAL - crankshaftfrontoil .. .............. e |
47 KOX 379-6 SEAL -crankshaftrearoil .. .......... ... 1
48 B 59393 GASKET -fuel strainer bowl . . ... ... ¢ eeevennon 1
49 KO 220174 GASKET - breaker COVEI . . . ... e oo o e evvsooosoaeos 1
50 KO 231032 SEAL -breather ..........¢ccoeeteencennsssss 1
51 KO 235048 GASKET - Valve COVEr . ... . v ¢ oot ooooocsonssons 2
52 KO 235025 GASKET - camshaft gearcover ... ........¢c0o00e0.. 1
53 KO 235057 GASKET -oilpan ........ccoeseneenccnsnsons 1
54 KO 235070 GASKET - shim, bearing plate .010" . . ............. 6
55 KO 235810 GASKET =~ Cyl: Deali, o ¢ v e s 5 & 5 s s sioiis o eosiin o i & 2 s o 1
56 KO 240281 GASKET -fuelpumpflange . ... ... ...cc0 ot eeeeeen 1
57 A 72100 GASKET - carburetorflange . ..........couoveeunn 1
58 KO 275341 GASKET - carburetorairhorn, . ...........co0v.. 1

Printed in U,S.A.

CASE 130 AND 180 GARDEN TRACTOR 15
180 ENGINE BLOCK AND ATTACHING PARTS

Issued April, 1966



), |20
55 oo 4o
@1@\% 4

C_

o/
@ .\\ X

OIS

o, s ; p...._.._.......v‘s. W
@ 5 /@
\.@ ) AN & :
f NU / ® @\ 6 \ /@ /
S,

/
m\
/




CASE 130 AND 180 GARDEN TRACTOR 17
BAFFLES,SHROUDS,FAN AND PULLEYS

REF. PART NO. DESCRIPTION REQ'D
1 A 70006 DEFLECTOR -engineair. .........c.c00eus e R |
2 192~ 19 LOCKWASHER - 1/4",pltd.. . . . ... ¢ttt i vneannn 2
3 113- 6 BOLT -1/4"x1/2"N.Chexpltd. . . . . .. e v v v veennnn 2
4 KO 235049 BAFFLE -cyl.head........... alsa s leie s s torol st el e s 1
5 KO 235368 BAFFLE - carb.sideair ................ ool hens el 1
6 KO 235207 PULLEY = starfer . : c c cco s s ssnssovssonorsnsessn 1
7 KO 235052 SCREEN - blower airintake ............c.00ceecen 1
8 195- 515 WASHER - 1/4"plated . . .. ... e v v vveovensoonnsss 4
9 102- 19 LOCKWASHER - 1/4"pltd. . .. .. .. cvvvenonnnnnnns . 4
10 175- 436 SCREW - 1/4" x 5/8" N.C.truss hd.Phillips, pltd. . . ...... 4
11 KO 235883 HOUSING - DIOWEr . . . . . o v oo oo s oonsonososssnsssosnss 1
12 113- 2 BOLT - 1/4"x3/4"N.C.,hex.,hd. pltd. . . ............. 4
13 192- 19 LOCKWASHER - 1/4"pltd. . ... ..ot vsvnnnancansoss 4
14 KO 235054 BAFFLE -cylinder . ...... .2 s 00 cvonnnscnssss I |
15 83- 55 SETSCREW - 5/16" x 5/16" N. C.hollow hd,cup pt. . ... I |
16 A 70082 PULLEY -engine ........co00c0000000000000 |
17 A 170084 FAN-engine .......... T ey en s ot 1
18 95- 6 WASHER -3/8"plain. . ......cooonsssooscosncssss . 1
19 92- 6 LOCKWASHER - 3/8"SAE ... . ¢+ .- D S P . |
20 13- 616 BOLT - 3/8"x 1" N.C,,hex. . 2(\¢r+voceeseenes . |
21 A 70205 BELT - drive, starter, gener N e e O m il Bls i 6 o |
CHOKE,.THROTTLE OVERNOR
26 A 70108 CONTROL - choke lofkwasher & mut). . .. ...... o
29 173- 212 SCREW #10-24 x N e L I R e i T 1
30 A 70106 CLAMP - chok S %- ......................... 1
31 KO 235056 BRACKET - ¢ghoke\¢o trol ........................ 1
32 129- 7 NUT - #10 T A O R T I 1
33 A 70107 CONTRO heottle (incl. lockwasher & Mat) . vems v e . d
36 193- 170 LOCKWASRER/ - #10 int.ext. shakeproof pltd. . . .. ....... 1
37 177- 131 SCR p-24 x 1/2" rd. fill.hdpltd. . . . . ... ... ... 0 2
38 129- 7 NiCos o s dnli s s omimetes s vsmivesomssnss s 1
39 A 70105 T-throttle. . ... .. ccc oo oo oo ossesosssoe 1
40 A 70106 P-cable....vooeseossossosocsnensos PR
41 KO 235494 ER-QOVEINOT . . v s s s v oo oo nosoonnnesssss I |
42 15- 420@ LT - 1/4" X 1-1/4" N.C. hEK .+ o v v v eeevnscnnnnns 2
43 195- WASHER - 1/4"pltd. ... ...t eo oo cnocennn 2
44 25- NUT - 1/4"HEX. . v v oo v o oo s soseonnsssonnssnncsss 1
45 K SPRING = ZOVEINOT . . .o o oo s s osoosnososnssssssssss 1
46 1 9 LOCKWASHER - 1/4"pltd. .. .... ..ot eeercnossens 1
47 5=-67 WASHER -thrust. . . ... .. ..ot e snsons 1
48 275690 WASHER = WAVY . .. o0 v osossnsonnsssosnssncsssnsns 1
49 KO 231052 CLAMP -swivel, wire . . .. ... oo e oo csnoscnnocsnon 1
50 KO 235086 LEVER - speed control. . . .. o s iiie s m e el e s Wi BN & B8 1
51 KO 235085 SPACER - speed control brkt. . .............cc0u.nn 1
52 KO 235084 BRACKET - high speed stop .......ccc0ve> v eid e B 1
53 129- 37 NUT -#10-32, heX. . ....0osseveccssncnsnnssses 2
54 192- 18 LOCKWASHER - 3/16"pltd. . ......cco0evvenonensns 1
55 A 10326 JOINT -=ball . ... ...ccocceoeosssoscoocssnscossscce 1
56 KO 235277 ROD -throttle. . ... ... ¢¢cooceeeoossonnsnsosnnsss 1
57 KO 235278 RING - retaining, throttlerod. . . . ... ..o veooenen 1
58 KO 235476 BUSHING - governor cross shaft . .................. 1
59 KOA235256 SHAFT ASSY =~ GOVEINOT CTOSS . . v o v o v v oo vasonssnos 1
60 KOX 293-4 BEARING -needle governor shaft ......... Iy |
61 KOA235157 GEAR ASSY = GOVEINOT , .. o s e oo oo s s s o sononosscssse 1
62 KO 235125-S SHAFT -governorstub...........coeeeeneecccnnn 1
63 KOX 25-55 WASHER - governor stoppin. .. ......cccoveeonnesn 1
64 KO 231355 PIN - gOVernor Stop . . . . o v v oo oo oo oo oo cson e 1

Printed in U.S.A. Issued April, 1966



18




CASE 130 AND 180 GARDEN TRACTOR 19
FUEL SYSTEM

REF. PART NO. DESCRIPTION REQ'D
1 A 70094 BRACKET - L.H.fueltank support. . .........o0c0.0 .
2 113- 1 BOLT - 1/4"x 1/2" N.C. hex., plated ........ R
3 171- 2 SCREW - 1/4"x 1/2" N.C.flthdplated. . ............. 2
4 192- 19 LOCKWASHER - 1/4"plated . ........000000.. vee.. 4
5 120- 101 NUT « 1/4P NC. hoxplstofl . ..o « c s s cnvsnnvnanosnns 4
6 A 70091 BRACKET - R.H. fuel tank support....... T A |
7T A 70099 CLAMP -fueltankmtg. .........c0000cc00. . v e
8 A 70101 TANK - fuel (includes cap A70526) . ................. 1
9 A 70526 CAP — 20K . o v v v s 0o v oo s 305 o687 & s aite s i85 sisis s 1
10 A 170100 STRAP -fueltankmtg..........c00eesnoneonsons .2
11 173- 239 SCREW - 1/4"x 1" rd.hd.plated ......... o oisi 0 W e .2
12 129- 504 NUT -1/4"N.C.SQ.. o o o s e v vvesssonnnnnns o5 5w 0 .2
13 217- 200 NIPPLE - 1/8"x3/4"cloSe-brass . . .....cce000s00 o |
14 B 53256 FUEL STRAINER ASSY (Repairs see Page 21). . ......... 1
15 A 70103 FITTING - fuel line, Nylon .......... e TR e .
16 A 170102 HOSE ~fuel line . .....co660nsssvsosnssososss veol
17 A 72100 GASKET - carburetor flange . ... ... ¢ oot vt e v v oeeeos 1
18 A 72073 CARBURETOR ASSY (Repairsseepage21). ............ 1
19 192- 20 LOCKWASHER - 5/16"plated .., .......cco0o0vuununs 2
20 113- 103 BOLT - 5/16" x 1" N.C.hex.hd. NN s e egisiie ol el e e iwi) = .o 2
21 KO 275341 GASKET - airhorn ...... é R R J e .1
22 222- 4021 CONNECTOR ASSY (includes(Stéewe andnut) . .......... 1
23 222- 101 SLEEVE - (For 3/16" O.D/®ibde)/....... siom e Snw bei s .. 2
24 222- 112 NUT - (For 3/16" O.K ) P 2
25 KO 235097 LINE - fuel pump to R REBOE & s avis 5 = v am s n w5 0k o4 e 1
26 222- 41 ELBOW - (includes si¢ eveandnut) .. ...l 1
27 KOA235361 FUEL PUMP (1 .ho.on primer lever

(Repairs see page2d)~. ... .. vieih 5 F B Sk B e she e . 1

27 KOA235807 FUEL PUM 803tdent. no.on primer lever

(Repairs I g g 1

28 71- 410 SCREW £ ¢ 5/8" N.Cfillisterhd.. . .. .......... .s 2

20 193- 60 LOCKWASHER - 1/4"plated . . ...........0nnnn. .. 2
D

gelpumpmtg. . ........... .00 nn.n .

30 A 72108

Printed in U.S.A. Issued April, 1966



20

1
i




50
51
52
53

95

CASE 130 AND 180 GARDEN TRACTOR

21

KOA235361 AND KOA235807 FUEL PUMPS

Printed in U.S.A,

F, PART NO., DESCRIPTION REQ'D
A 72111 FUEL PUMP REPAIRKIT. .. ... ¢t ¢t v eeseeennnnss 1
A 72105 SPRING -fuelpumpvalve. . ... ...ccoeeeencenns 2
A 172107 VALVE -fuel pump. . . . . . ¢ oo ot e e vonnnsncsesenss 2
A 72106 GASKET = valVe . . i s s s e sroin s s s v e mle e i) B s 1
A 72109 DIAPHRAGM-ASSY. . . oo obs sl sssses s sissmos 1
A 72110 SPRING = diaphPagm . . .« v cc o s o606 s 6 000 6 6 8 50800 1
A 72108 GASKET -fuelpumpmtg. . ... ... c0vt v esnnnss 1

A72073 CARBURETOR
A 72073 CARBURETOR ASSY, . , s e s s s 66 665 s o065 stomssssobea 1
A 72077 JET ASSY - high speed & idleadj. ................ 1
A 72076 SPRING =fdle Jet" ! ; 1 icin e s% s aiaim o5 s 065 5655 s o 1
A 72085 SPRING - chokedetentball . . ............0.c0ec.. 1
211- 3 BALL - 1/8" St€€l . . oo v vt v v vt eee s nennennnns 1
A 172091 SCREW - #3-48 rd.hd.mach,,brass. ............... 4
A 72074 VALVE ASSY = choke QI8C. . v s. v s ¢ 516 o » 5565 o s ous 3 5 o 1
A 72086 INLET NEEDLE & SEAT ASSY .. .. . ¢ ceovceeoccess 1
A 72102 GASKET -needleseat . .. AN+ +c vt e v eensns 1
A 72079 PIN - carburetor float ... O\ ¢ ¢ vttt e et v v
A 72078 FLOAT ASSY........
A 72081 GASKET - carburetor
A 72082 GASKET - carburetor
A 72080 N
A 72084
A 72083
A 172101
A 72075
A 72087 eX
A 72098 SPRING -rich adjusting screw . . . .. .......... 1
A 72099 SC justing (lean-rich). .................. 1
A 172090 <>V INTOtELle AiSC . .« v < o i c 55 o v o sioiw siasis s w o 1
A 72088 NS g8rb. body passage .. ... .ccccoevv e cnnsnns 1
A 172089 SHAFT - hTOttle J6VET . . . i 5 « s v oi v 5o s o i o oo 3 1
A 72097 AL - throttleshaft ................c.c00veeo.. 1
A 72094 @ DOG ASSY - throttleshaft. . .. ..........¢c.cov... 1
A 72002 @ SCREW - idle Stop . . . .« .« ool 1
A 720 SPRING - idlescrew tension. . . .. ... ... ... ... 1
169- SCREW - throttle dog clamp #8x1/2"N.C.fill.hd. ... .1
A LEVER = throttle. . . . i« 2o sres m e s s 5o 5w s o s 1
SCREW ASSY - throttlelever. .. ... ... . ¢t e v 1

@ SS BODY - carb. (Order A72073 Carb. ASSy). ... ........ 1

72103 KIT = carburetor répair. . . « s c s s s s s s s cs o v medws oo 1

B53256 FUEL STRAINER

B 53256 FUEL STRAINER ASSY . . . i ittt vttt e et noeeennnsas 1
B 51980 COVER -fuel strainer .......... .. .. ..o, 1
B 51978 CLAMP ASSY. -wire& thumbnut. . ............... 1
B 51979 STEM:= VAlVE . .\ : « oo v 55 s s5 % 85 o8 v os smivsses 1
B 51977 SCREEN-strainer .. ... ... vttt eeuenoneeoes 1
B 59393 GASKET - strainer. . ... ... .. .. . .. .. ... 1
B 51975 BOWL -strainer ........cccccecevccoocssssas 1

Issued April, 1966



22




&

OOQOO‘I&WNHE

Printed in U.S.A.

CASE 130 AND 180 GARDEN TRACTOR 23
ELECTRICAL WIRING AND HARDWARE

A 70222
R 18748
A 11373
A 20346
A

KO 235197
129- 102
195- 20
113- 103
195- 520
KO 235203
A 70202
KO 235196
192- 21
113- 221
A 24572
A 11276
A 11275
187- 1102
KO 230722
KO 231281
192- 19
113- 1

KOA 235095

M 20007
0 7768
A 21481
113- 1
192- 19
129- 101
A 70221
73- 46
70211

7

> >

14
0403
20149

KOA 231533

KO 220297
173- 210
192- 18
KO 232535
KO 220174
187- 408
173- 224
193- 5
KO 220475
KO 220476
KOX 389-1
KO 275303

PART NO.

70212
702

DESCRIPTION REQ'D
SWITCH - Hght . . . s 56 5600 606 assomas sitliaom s e isns
AMMETER - 30 QmpP. . . ..t v v v e vt v s oe s v oeeonaneos
SWITCH - ignition (incl, keysandmut)...........
KEY -ignitionswitch. ................... TP

HOLD-DOWN - battery . . .......... G 5 shined s B 6 ee
ROD - battery hold-down ., ..... e RS O D e
LOCKWASHER - 1/4",pltd.. . . . . .o v v v v e N T
NUT - 1/4" N.C. hex.,plated ...........
SUPPORT - starter generator adj.brkt....... o5 e e 8
NUT-5/16"RNC.hax.plabed. .. ...oosocvavininnas .
LOCKWASHER - 5/16"plated. . . . . . . c e cevvoosonncns
BOLT - 5/16" x 1" N.C. hex.hd. plated .. ... D o e e
WASHER - 5/16" plain plated. . ......... aieelis i Gala 5 8
BRACKET - adjusting, starter generator........ R
STARTER-GENERATOR DELCO NO. 1101970 ..........
SUPPORT - starter, generator. ........... « s s e
LOCKWASHER - 3/8"plated . . .. ..ot vverevnocennns
BOLT - 3/8"x7/8" N.C. hex.hd.,plated . . .............
HEADLAMP - 12volt ........

GASKET - retainer ring . . .

RING - headlamp retainer

------------------
----------------

-----------------

CONDENSER . ...... (%X :+: .
COIL - {gnition . . . Q. N\« + + v v+« » o s nan

----------------------

-------------------

-----------------

-1/4plated. .........cotitnvnnsnnn
JCheXphated: « ¢ o o v Tt s slean % wsase s v s

WIRE ASSY. - headlight 42" 1t.green. ... ............
WIRE ASSY. - headlight 9" 1t.green. . .........cccc...
WIRE - sol. to reg. grd. 8-1/2"white . . . . ............
WIRE - light sw. to volt. reg. 8" white. . . . ............
WIRE HARNESS ASSY. . ..ttt et et eevononssonsnss
BATTERY « 12 VOl . . . . 5 cv oo oo s amoaossaeeosivsss
LEAD - breaker contact (incl, grommet) . .............

GROMMET - breakercontactlead ................
SCREW - 10-24 x 3/8" rd. hd. plated. . . ..............
LOCKWASHER - 3/16"plated. . . .. ... .. .00t ennn
COVER -breakercontact . ..........ccvtevveonens
GASKET - cover, breakercontact. . .. ...............

SCREW - terminal, #6-32 x 3/8" self-tapping.........
SCREW - breaker contact mtg. #8 x1/4" N. C. rd. hd.. . ...
LOCKWASHER - #8 internal shakeproof. . . ............
POINT SET -breakercontact ...........cc00esesos
BRACKET - mtg. breakercontacts . . ...........00.00
ROD - breakercontactpush . .........c00000 00 % e o
CLIP -breakercontact wire . . . ... ... 000 e eonsooss

Issued April, 1966



24

)




129-

192-
R
A
A
R
A
A
A
A
126-

D

173-
192-
A

R

A

A

A
KO
192-
R

CASE 130 AND 180 GARDEN TRACTOR

25

A70202 STARTER-GENERATOR

PART NO. DESCRIPTION REQ'D
15106 BOLT - thru (includes washer)........... o o eitelele n sis 2
72104 FRAME ASSY -commutatorend. . ..........000000.. 1
15087 RING - bearing retainer .. ...... ... viveeeess 1
25461 BEARING - commutator end ball ............00000.. 1
72039 HOLDERKIT -ground brush. . . . ... .o v v v v oo vvvess 1
72040 HOLDERKIT - insulatedbrush. . ............... . .1
72038 BRUSH ASSY . . ..t ittt ittt it teennnnnnnnenns .2
15090 ARM - brush pressure . . ... ... ..o e eeeeoeeesnnenes 2
25423 SPRING-brusharm ..........c0000neesmennns ;o
72042 COIL ASSY. -field R. H. . ... .. ..ot v v i, 1
72048 STUD - armatureterminal. . .. ........00o0eewenn 1
16147 BUSHING - insulated, armaturestud ., . ............... 1
15079 WASHER -armature stud . . ...................... 2
18 NUT - terminal stud 12-24 hex. ... .. ... ..o, 4

17 LOCKWASHER - terminal stud #12 . .. ............... 4
16148 WASHER - insulated, fieldstud . ................... 1
72043 COIL ASSY. -field, L. H. . . . . ...t v ittt ettt e eennn 1
72049 STUD -fieldterminal . . ... ... ......00tiienennn 1
15077 BUSHING - insulated, field stud ~.................. 1
25447 INSULATOR - field coil . ... SN\ 1 o o etel e el s et s lie o) sle 2
72044 SHOE - pole, plain-. . ... N ) L R S e 1
40736 SHOE - pole, notched . . .. (NN s v v o vieis o6 sion o6 o 1
72041 ARMATURE . .. ..., . (N e e v vt ettt et e eennns 1
111 KEY - Woodruff, arpfatured.)) . . . . . .. ... ... ... .. 1
324717 SCREW = pOle. . o NN D v v v vt te v nnenennnnnnens 2
NSS BODY - starter g (Order A70202) ............. 1
237 SCREW - 10-3 B o S SO S 3
18 LOCKWASHE 'plated .. ..... ... it e 3
72050 RETAINER Y&~ bearing (includes rer. 37 & 38)....... 1
16170 GASKET - retainer . .. ... ..... .. . . . . . 1
25441 A sdriveend .. .... ... 0ttt 1
72046 -driveend .. ....... ...t 1
72047 A5+ 4§ 1
235260 - starter - generatordrive. . . .............. 1
26 ASHER - 11/16"plated . . . .. .. .. oo vvvvvennn. 1
15105 T - armature shaft, driveend. . .................. 1
NSS RETAINER - grease (Order A72050) . . . ... ... vu.. 1
N SEAL - felt (Order AT2050) . . . . . ... ..o v v, 1
SPACER - armature shaft, inner. . . ................. 1

Printed in U.S.A.

Issued April, 1966



26

© 9 B «TWx
Jocb

;




CASE 130 AND 180 GARDEN TRACTOR 27
STEERING GEAR

REF, PART NO. DESCRIPTION REQ'D
1 A 70391 MEDALLION - steeringwheel . . ... ...¢cctoovreeees 1
2 A 170393 DECAL -medallion .......... P W L 1
3 A 170392 RING - medallionretaining . . .......... ... R |
4 25- 1510 NUT -5/8"N.F.heX. . ... vvvneeneeencnsonenns 1
5 A 70058 WHEEL -steering. ... .. .. ...ttt sescnsanns 1
6 A 70057 U-bolt-strg.gearmtg, . .......c00teveesonsnsnss 1
7 192- 19 LOCKWASHER - 1/4"plated .............. i o eohs W e 2
8 129- 121 NUT -1/4"N.C.hex.plated ...........ccc0veuu. .. 2
9 113- 207 BOLT - 3/8"x 1" N.C.hex.hd.plated. . .. ............ . 2
10 192- 21 LOCKWASHER - 3/8"plated . .. ....000ovveennnnnees 2
A 70056 STEERINGGEAR ASSY ... ...¢.ctteeeeosesnnnnsos 1
12 F 19645 SEAL =felt. . i..ln v scvomes s omniossnissss . .2
13 A 72011 BEARING - spacer (Nylon). . . . . . ...t v vt e rennnenns 1
14 A 72012 RETAINER -bearing . . ... ... c.ovovoveseesonconas 1
15 NSS HOUSING AND TUBE ASSY (Order A70056) .......... 1
16 25- 1510 NUT - 1am-5/8" NuFPBeX. . .« « « aiis v 5 5 ooein oo a5 66 5 2
17 A 172014 WASHER = DXONZE .. i cs 5 5 o 5 505 5 s ¢ siiors s o s 0is o o o om 1
18 219- 14 FITTING ~IUDE . . . ¢ coisovvonssosoennssios &sns 1
19 A 72015 SEALi, o o v o o siion s 5 s aiwine sfmde s s s s 5 oss o s 6 1
20 A 72013 RETAINER - seal ..... e (NN N5 o 5 miieiis 5 s w58 B e 1
21 A 72022 LEVER & BOLT ASSY . Vs s e e 5% e . weiie 1
22 A 72017 STUD - adjusting. ... @ ................ R |
23 A 72010 NUT - adjusting ... . { . ’ ................. I |
24 A 72021 PLUG - adjusting \. . N, .t v v vt et vt n st ncnnons ) |
25 A 72018 CUP - bearing B P T e e 551l
26 A 72020 BALL - retain BV e 5 sicis 5.5 5 555 5% 5 s im0 s 2
27 NSS RETAINEFENBM . & v o s 5 o e 0 o s o s o056 saisms oo 1
28 211- 9 BALL AdiaL s e e e e, Rl e e 8
29 NSS CAM ASSY - (Order A70056) . ... ..00v 0o 1

Printed in U.S.A.

id

Issued April, 1966






20

22
23
24
25
26
27
28
29
30
31
32
33
34
35

Printed in U.S.A.

EF.

CASE 130 AND 180 GARDEN TRACTOR

129- 105
192- 23
A 70055
A 70054
213- 6
141- 6
132- 50
132- 77
195- 545
15- 1260
131- 357
A 70040
A 70041
A 70047
A 70048
219- 1

129- 105
192- 23
A 70055
A 70054
213- 6
141- 6
132- 50
132- 77
A 70463
15- 1260
131- 357
A 70455
A 70460
A 70461
A 70054
219- 1

PART NO.

130 FRONT AXLE
DESCRIPTION

NUT - 1/2"N.C.hex,,plated .........cc00c00
LOCKWASHER - 1/2" SAE,plated .............
JOINT = ball, 1/2". . s vpec s s s onesoossisssas
ROD - draglink (length 21™), . . ... ... ..c0c0vv.
CLEVIS-draglinkrod.........cco00ceeceesn
PIN-clevi8 ....ccoc0c06co0covsssnoscsnssssa
PIN - cotter (1/8"x1-1/4"). . . . .o v v v vt v v nnn
PIN-cotter (5/32'% 2"). ... cocovocresassosns
WASHER - 13/16"plated. . . . . . . e o vt e e v e e eenn
BOLT ~3/4" x 3-3/4"N.C.heX.:. v c v sun e o v o0 n o s
NUT -Gripco3/4" N.C.heX.. .. ..o cvvvceons
AXLE =front. . . c c o o o csloi o s oo nomossonsase
SPINDLEKINGPINASSY-R.H. ........000...
SPINDLE KING PINASSY -L.H. . ... .00 00
TIEBAR-spindle. ... ......c00ceeeoeoaonns
FITTING-lube........coceooc0cccscooccaocs

180 FRONT AXLE

NUT - 1/2" N.C. hex. plated
LOCKWASHER - 1/2" SAE, p

JOINT - ball, 1/2".,.....d g ..............

ROD - drag link (length 2¥PY. N2 . . o v v v v v v vt e

CLEVIS - drag link s
PIN -clevis . ... .\
PIN - cotter (1/8"

----------------

------------------

29

Issued April, 1966






©CoIDN B WN =g

[y
o

16
17
18
19
20
21
22

28
28
29
29
30

32
33

35

37
38

40
41
42

EF

CASE 130 AND 180 GARDEN TRACTOR

70183

70184
70062
70061
70066
70398
195- 545
132- 77
A 70185
219~ 1

A

0

A

A

A

A 70481
A

132-

219-

C 10681
C 10682
83- 512
83- 614
0 3312
C 10683
219- 8
13- 620
95-
C 106
92~
25-
C
G
0688
2888
13- 820

PART NO.

130 FRONT AND REAR WHEELS
DESCRIPTION

31

WHEEL - rear (8.50 x 12 Xtra-Traction, G1 lug cleat, and

6.00 x 12 G2 Lawn and Garden tires)
BOLT - rear wheel lug
COVER - frt, wheel disc (for A70061 wheel). . .
WHEEL - frt. (16/6.50 x 8 Terra or Rib tread tire)
WHEEL - frt. (16.5/4.80 x 8 Rib tread tire) .
BUSHING - frt. wheel
WASHER - front wheel retaining s n

CAP - rear wheel hub
FITTING - lub

PIN - cotter (5/32" x 2"). .

180 FRONT AND REAR WHEELS

Printed in U.S,A,

e o

WHEEL - rear (8.00 x 16 G1 Lug Cleat tire)............ 2
AB BOET =rear-Wheel IUZ . . . « «c 5 5 o v v sils 5 sus o5dla/'s o o oo 0 » 12
WHEEL - frt. (16.5/4.8 x 8 Rib tread tire) . e
SPACER - front wheel bearing. . . .. ..« e ot v o v oo 2
BEARING - front wheel roller ., . o~ .. e+ oo e s oo vee. 4
RETAINER - front wheel bearing-{ ;\\. . « + c ¢ ¢ e s 0o ve.. 4
WASHER - front wheel reta e e B s . 2
PIN - cotter (5/32" x 2") .............. re e 2
FITTING-1ube ... ..o i NIA s 5000 ess00s0ess0ss .. 2
PARKH\R\\%RAKE

HUB - wheel (139)(&\hodJe). . . .. ..ot e ittt enonn 1
HUB - wheel 01€). 5. £ . 505 % v = 5 bde B % & s ore @ w srieiie e 1

SCREW - s hub (130)
.,8ckt.hd,,cuppt.) .......... 0000 2

heel hub (180)
C. ;58ekt. hd., Cup Pba) . « s c cv s s o5 0is % o0 0o 2
AB KF T e N L N R Py e 1
(§ QB = ANCHOE. . o ot v o o so s n e s 50086 5 8 dla s s o see 1
RITEENG - grease (1/4-28str.). . . . oo o v v i it ie i v e v 1
Q;,« P.T - bracket (3/8 x1-1/4"N.C. hex.) .. ......vcunn 1
@ MASHER - (5/32x5/16 X 1/32"). . . o o v i iee v ennennn 1
"U"BOLT -bracket. . . ... ...ttt et eescccsns 1
WASHER - (3/8"10CK). . o c e e e ot evssoosccocssscnna 3
NUT-(3/8"N.C. heX.) . ... ..ot eereeeeoaonoananns 3
LEVER <« I0CK . < « o o5 o8 s s o5 6o 10 o s ofie s s o 5 5 o6 @ 8 o 1
GRIP-leverhandle . .......ccccececccecocccccsccs 1
PLATE -leverlatch. . ....... ..t teeeeecccoosas 1
SPRING ~leverlateh. , . ... .cccoocovooseccososcasse 1
BOLT - latch plate (1/2 x 1-1/4" N.C, heX.) i s 55 v on s v 1

Issued April, 1966



32

/////

AN
\

N\ \ .//
\3 ’/,,..?%%4,
‘1 ////’ %%

&




40
41
42
43
44
45
46

Printed in U.S.A.

CASE 130 AND 180 GARDEN TRACTOR 33
TRANSMISSION AND FINAL DRIVE

A 70178
113- 102
192- 20
195- 103
221- 5
A 70177
A 70158
C 10835
B 18208
A 70154
A 170156
195- 2080
A 70152
138- 98
A 170163
A 70161
A 70149
A 70131
A 70150
A 70151

A 70146
A 70145
138- 102
A 70153
VT 2983
A 70164
A 70170
178- 453
A 70169
211- 11
221- 674
70143
70141
70139
70

217
6
70144

A 70485
0 3312
A 70223

Qr > r

PART NO.

DESCRIPTION REQ'D
COVER ASSY - transmissioncase .......cc00000004. 1
BOLT - 5/16"x3/4" N.C.hex.plated . . . ............. 8
LOCKWASHER - 5/16"plated ........c00teveneesnn 8
WASHER - 5/16"plated ........cotveceonsnnsonss 8
PLUG-3/4"sq.hd.pipe. . ... ..o eennnnnnn s lerer L
GASKET - transmissioncase. ... ... ..cc0 0 e v osn 1
COUPLING - input shaft to hyd. mtr. (130) . . ........... 1
COUPLING - input shaft to hyd. mtr. (180) . . .. ......... 1
RING - coupling retaining . . . ........ ... 1
SHAFT - transmissioninput ...............c00e.n 1
CLUSTER-Input gear . .....cccccccooooeosenssnoe 1
WASHER = 3/4"plali. . . os s v s 5 v 06 s o ssnimoonssss UAR
YOKE - shifter (also order Ref. Nos. 13and 15). . ........ 1
PIN-1r0ll (3/16" X 1-1/4") . . ..o v v it eteonnnnssns 2
LEVER - yoke (also order Ref. Nos. 13and 28). . ........ 1
PIN -yoketopivotlever ...........coconusnunens 1
PINION -differential . . ... .. cco0c0e0esec0sooooass 4

AXLE - rear, R,H..
PIN - roll 3/16" x

GASKET -rearaxlehsg. ... ... .ttt veneveosonns 2

BUSHING - rear axlehsg.,flanged . . . .......c000o... 2
HOUSING -rearaxle, R.H. . . ... ...t euensness 1
SHIM - axlehsg. & diff.hsg.. . . . .. ... ... 3
BOLT - Jay-Lok" spec. sealing (3/8" x1-1/4"N.C.) ..... 12
LOCKWASHER - 3/8" SAE. . . . ittt ittt e neennennn 12
HUB =rear wheel (130). . : s s s 5o s 5 v 6 50w 6 o o s 018 io 0w o 2
HUB ~ rear Wheel(180). . . . « « « oo v o v o o o5 s o ors eis o s o oo 2
KEY = 1/4" 80. X 1=1/2" . o s oo e vieis sl o on oo oaiss s s s 2
BOLT - 3/8"x3/4"N.C. Jay-lock. . ................ 4

Issued April, 1966



34




CASE 130 AND 180 GARDEN TRACTOR 35
HYDRAULIC SYSTEM
REF. PART NO. DESCRIPTION REQ'D
1 A 70123 MOTOR - hyd. (130) Repairs Page 41) . . . .. ... .o ... 1
1 A 70483 MOTOR - hydraulic (180) Repair Page 41 . . ............ 1
2 A 70128 GASKET - motortotrans.case . . ........couveeuenon 1
3  92- 6 LOCKWASHER - 3/8"SAE . ......00o0veununnnn vl 4
4 A 170127 BOLT - special, Jay-LocK . . . . . . v vt v et v v v e eenneeenes 4
5 218- 5060 FITTING - "O" ring 1/2"x7/8"thd. . .. .....0o 0ot vv e 2
6 218- 5006 MO RING - 1/2" . ittt ittt et e 2
7T A 70124 TUBE - frt, valveporttomotor. . .................. 1
8 A 70125 TUBE - rear valveporttomotor . . ................. 1
9 A 70126 FITTING - hyd.valve PresSsSure. . . . . . v v o v o v v s o s o oo 2
10 A 170390 FITTING - 90% 1/2"Tube X 3/4" NPT . .. ... 000 voveunnn 1
11 A 70140 VALVE - control(Repairs Page 37) . ... ..o oo v e v nsnnss 1
12 A 170122 FITTING - 90% 3/4" Tube X 3/4" NPT. . . . . oo v v v v ennnn 1
13 A 70121 TUBE - heat exchangertovalve. . ......co0ooveeesenn 1
14 214- 253 CLAMP = hoBe . : i viissvvamenssncsvasonisssss 4
15 A 70119 HOSE o v ohenis s reelahe ot o s e e ol o e: (m1 (SBaTind ohisihiolia o s siilelse 2
16 A 170389 CLIP - tube. . . ¢ oo oo 0 oo s nomennssossesnsessnsses 2
17 A 70118 TUBE - trans.toheatexchanger ................... 1
18 218- 446 FITTING - 3/4" Tube X 3/4" N.P, T, . . o vt v vt v v s e e s 1
19 A 170117 FITTING - w/filter, . ... ... 00N ..t v e ennnnnnnn 1
20 A 70116 TUBE - pump to transmission S\ N\ .. . .« v o v vt v v v e v 1
21 A 170115 TUBE -pump to valve . .. ((FN\N: o ¢ o oo v overennsossos 1
22 218- 5059 FITTING - "O" ring - 1/ /4" thd. .. . v s v e 1
23 218- 5005 PO RING = 1/2% Al s \ng)) w5 o 5 5. 5 sisis 55 5 5o s s s nses 1
24 218- 5064 FITTING - "O" rm% x1-1/16"thd. .. ......... 1
25 218- 5008 "O"RING = 3/4 N\ ¢ ¢ e o v vt e tnnennnensnnnns 1
26 113- 312 BOLT - 7/16" x JC, hex.plated. . ; v ov oo s 2
27 192- 22 2 WASHER-T7/18Cpiated. .. ....... ... .. i 2
28 A 70110 (Repairs Page 39). . c c v e ccvvvvvnne 1
29 126- 12 2= KEY -Woordmuff. . ... ... ...ttt inennnnn 1
30 A 70111 epairs Page 39). . . . .. ...ttt 1
31 W 5063-S quUAre X 3/4" . ...t ettt 2 e
32 113- 207 x1"NC.hex.plated . ;... ...ccc000c0sse <
33 192- 21 QWASHER - 3/8"plated . . ..............oviunnns, 4
34 A 70109 T - hydraulicpumpmtg. . .................. 1
35 A 170120 Q_ HANGER - heat. . . ......ovvneennnnnnnnnnnns 1
36 113- 3 BOLT - 1/4"x3/4" N.C.hex.,plated . . . ......c0o00uuu. 4
37 192- LOCKWASHER - 1/4" plated . i o .o v v s s aiivm v s s e o 4

Printed in U.S.A.

D
<

Issued April, 1966



36

== W = 1 W)
N




CASE 130 AND 180 GARDEN TRACTOR 37

HYDRAULIC CONTROL VALVE LINKAGE

REF. PART NO. DESCRIPTION REQ'D
1 A 23885 KNOB-handlever. .. ... ..cocoeesoossosnsosssss 1
2 A 70008 LEVER ASSY. - hand control (incl. Ref. Nos.3 & 4). . ... .. 1
3 138- 98 PIN - roll (3/16" X 1=1/4") . . c cusnsssvmanesnosmosn 2
4 NSS LEVER -controlvalve lever . . .. ... ..o oo eunnens 1
5 A 170129 LINK -valve SpoOl. . . . .. oo o v e e v vonnencaasnsnsos 2
6 195- 534 WASHER - spacer, 9/16" plated. .......... aris s el olei s # UAR
7 A 70130 PIN-valvespoollink, . .. ...... .0t ee snvsnenns 2
8 132- 7 PIN-cotter 1/16 X 3/4" . . . v v vt eevn e ensennonns 2
9 A 70135 PLATE -hand 1ever preSsure . . . .. ... s o oo e oo o000 2
10 195- 515 WASHER - 1/4"plated. . ..... ..ot e enveoccnnnnn 2
11 192- 19 LOCKWASHER - 1/4"plated . . .. ... ..o tennossnss 2
12 113- 1 BOLT - 1/4"x 1/2" N,C, hex.hd,plated . . . ............ 2
A70140 HYDRAULIC CONTROL VALVE
21 166- 6 CAPSCREW - 1/4"x 1" N.Cferryhd............... 1
22 166- 8 CAPSCREW - 1/4"x 1-1/2"N.Cferryhd............ 1
23 A 72065 CAP = ValVe eNA. . .« 55 o6 5 5 s s oo o 58 000 s assssss 1
24 A 72059 PLUG-reliefvalve. .. ... . Qs ccoooseonsossson 1
25 A 7982 "Q" RING - relief valve plug . SN\ & & e e s s s s 4
26 A 72069 SHIM - relief valve . ... .
27 A 72058 SPRING - relief valve ‘
28 A 72071 SPRING - valve relief
29 A 72057 SPOOL - relief e p ., ok
30 A 72055 SEAT - relief v
31 0 9638 AB SNAP RING -
32 A 72060 WASHER - 01 end spacer
33 A 72063 SPACER ool end
34 A 172066 . %“ er relief valve plug
35 A 72067 BACKUD & oo v vcev s s osns o s s oo s s s
36 A 172062 rmg ............................
837 A 72056 @ L PEHRIN) + v+t vt ettt e st en s oo
38 A 172061 SPHUE L vcovompnmmmnnnnseesoss e s
39 A 172052 DY AND SPOOL ASSY .
40 A 72068 PTAINER - se€al ... ...ccccosvcsosnonnossscns
41 A 72070 @ EAL = VOO . . o s o606 5 s ¢ 6% e o % 6 s 600 e ennsssneis
42 A 72064 @ CAP - VAIVE €04 & . v o v e v e v e eneneenaennenns
43 A 172 KIT-valvesealrepair. . . ......c00ccoeeeossncssns
41 A SEAL = V€. ... vt oeoessnensossssosscnssassss
38 A MO" RING = 5/8" . . v cosvssesssssscnsmninrmesns
25 HOR RING = 13/16™, . s v s somis oo o ssinsse e oesssios
QUADRING. .. ..ccoceeeoesscsssssssssososson

Printed in U.S.A,

Issued April, 1966






CASE 130 AND 180 GARDEN TRACTOR

37

HYDRAULIC CONTROL VALVE LINKAGE

REF. PART NO. DESCRIPTION REQ'D
1 A 23885 KNOB-handlever. .. ......ccoceoceesososososssss 1
2 A 170008 LEVER ASSY. - hand control (incl. Ref. Nos.3 & 4). ... ... 1
3 138- 98 PIN-roll1 (3/16" x1-1/4") . . .. ettt eeeenncnns 2
4 NSS LEVER -controlvalve lever . ... ....¢ oot teeevenn 1
5 A 170129 LINK -valve SpoOL. . .. ..o v v v v vt vnnooonasossson 2
6 195- 534 WASHER - spacer, 9/16"plated. . .. .....c000 0000 UAR
7 A 70130 PIN-valvespoollink. . . ... ...0 ot eveonee cnonsenn 2
8 132- 7 PIN-cotter 1/16 X8/4", ... cvvceennosavsnssossnn 2
9 A 170135 PLATE - hand 1evVer preSsure . . ... ... s s o oo oo oo 0o 2
10 195- 515 WASHER - 1/4"plated. . ..... ..ot vv e eineeonssn 2
11 192- 19 LOCKWASHER - 1/4"plated . . ... ...co0ovovnessoss 2
12 113- 1 BOLT - 1/4"x 1/2" N,C. hex,hd.plated . . . ............ 2
A70140 HYDRAULIC CONTROL VALVE
21 166- 6 CAPSCREW - 1/4"x 1" N.Cferryhd............... 1
22 166- 8 CAPSCREW - 1/4"x 1-1/2"N.Cferryhd............ 1
23 A 72065 CAP-valveend .......ccoococoovoosoosscsoccs 1
24 A 72059 PLUG-reliefvalve. .. ... ./ e cs oo s ocsossssss 1
25 A 7982 "Q" RING - relief valve plug . . AN R kTt N =l 1
26 A 72069 SHIM - relief valve . ... NG = S e 2
27 A 72058 SPRING - relief valve (Quter\\™. ....... i eie s BE s 1
28 A 72071 SPRING - valve relief (IMNBL)Y . . . ¢ ¢ v v e v s o v oo s s oo 1
29 A 72057 SPOOL - relief p .................... 1
30 A 72055 SEAT - relief val ....................... 1
31 0 9638 AB SNAP RING = VAIVRNNM. & ¢ ¢ c e s s s s s s s s s s s s s s s s o 1
32 A 172060 WASHER - ol end SPACEY . s v o s o ss s s . .2
33 A 72063 SPACER - ool end, . . o s c s o0 v oo sum o 1
34 A 72066 WASHE er relief valveplug. . .......... ... 1
35 A 72067 RING ........................... o 1
36 A 72062 rmg ............................ 2
87 A 72056 9380 A PRI i cccivvnnmosoncosaneninsssensvenrs .1
38 A 172061 APIIE .4 eeevnennanassass s sene 1
39 A 72052 QDY AND SPOOL ASSY .. ... 000 cs0ecoosss . .1
40 A 72068 RETAINER -~ 82l . .. iuvocooovosanssosnemvsssns 1
41 A 72070 @ AL = VEE . . v v v v v v s eeesoansossossssssnsss 1
42 A 72064 @ CAP = VAIVE ©D » o« v v v oo v o n e sins e sosssnssns 1
43 A 720@ KIT -valvesealrepair. . . ... ...o00ceooeeonoossss 1
41 A SEAL = W€ .\ o o0 s 000 s sissneossssssesosnnsssss 1
38 A MO RING = 5/8" . . v v e oo vseesocnnosennsnnssss 1
25 A MO RING - 13/16". . . .o v v v et st ensnssnssonsnns 1
36 @ 62 CITATE RINGS: « il o i v s » 8 55 2 5 15 5650k & 9-s0 W18 0 e 2

Printed in U.S.A.,

Issued April, 1966






CASE 130 AND 180 GARDEN TRACTOR 39
A70110 HYDRAULIC PUMP

REF. PART NO, DESCRIPTION REQ'D
1 A 70110 PUMP-hydraulic .........cc0i ittt teeeeeeenens 1
2 13- 652 BOLT - 3/8"x3-1/4"N.C. hex.hd. .............. 4
3 A 72000 WASHER-special . . ... ... .ot veeveneosonnss . 4
4 A 72006 COVER-rear,pumpbody .. ..... ..o ssoss 1
5 A 72003 SEAL - pUMP COVETL. . . . v ¢t s o s s 0 s 0 o s s nnosnnoess .. 2
6 A 35956 BEARING - pUMP GEAT. . » , + v o v o o s s s s s 0 oo sosns .. 4
7T A 72005 GEAR-pump, ArivVe . . . .. s v s s s olss sfomo s s ooins oo 1
8 A 72004 GEAR -pump, driven . . ........cc0o00s0ss SRR |
9 126- 12 KEY -Woodruff #6. . . ... .. .. ..o tvvnunsnn A |
10 NSS BODY - pump (Order AT0110 pump). . . ... ... 00 v v 1
11 A 72001 GASKET - brass,front cover. . ... ......cccooeeuo.. 1
12 A 72002 SPACER - gasket, frontcover, . . .. ......c0000u 00 1
13 A 172007 COVER-frontpumpbody .......c00otvvevnonness 1
14 A 35960 SEAL -pumpshaft. . . ................ o 1
A70111 PUMP DRIVE COUPLING
18 A 170111 COUPLING -pump drive . . . . . v v v v v v v oo v v v v o oeenos 1
19 83- 55 SCREW - 5/16"x 5/16" N.C. sokt.hd.set........... 2
20 NsS HUB - half, 5/8" dia. bore (QXenA70111) . ......... <1
21 A 170112 SPIDER - coupling. . ... \ ............. B |
22 NSS HUB - half, 1" dia. bore (O O111). cS st s v namnnmon 1

Printed in U.S.A.

Issued April, 1966



40




CASE 130 AND 180 GARDEN TRACTOR 41
A70123 HYDRAULIC DRIVE MOTOR (130)
REF, PART NO. DESCRIPTION REQ'D
1 A 70123 MOTOR - hydraulicdrive (130) ... ... 0ot v e vvennns 1
2% NSS OIL SEAL - mtg. plate (Seeref.21). ............... 1
3 A 72028 PLATE -~ mOUNtINg . < s s ccnio s 50t s s o osie s s oie s o 1
4 166~ 23 CAPSCREW - ferry 5/16"x5/8" N.C.. . ... ..cvv v, 4
5 103- 29 LOCKWASHER - int,shakeproof 5/16".............. 4
6 138- 134 PIN - 101l 1/4" X 1" . . i i st ittt et s ennnnnnnennns 4
% NSS QUAD RING - mtg. plate (Seeref.21)............... 1
8* NSS "O'" RING - mtg. plate to hsg.(See ref.21)Case A17528 .. .1
9 A 72030 RACE -output shaftbearing . ................... 1
10 A 72031 BEARING - thrust, output shaftthrust. ............. 2
11 126- 24 KEY -Woodruff . . ...........¢ciittienneenn .1
12 A 72035 SHAFT ANDHOUSING . ... ... ¢ 0ot eeeeeeeeeennn 1
13 A 72034 PLUG-housing.......... P 1
14 * NSS "O" RING - hsg. plug(Seeref.21). . ............c... 1
15 A 172027 COUPLING -~ drive. . . . v v v v vt vttt e oot e nennns 1
16 A 72026 PLATE = SPACEY : « s s v s w5 o o 66 % 9 5 5 s &% a6 o o 1
17 A 72025 GEROTOR SET (1-1/4"thick). . . . . .o vt i vttt e e 1
18 A 172051 SPACER - cplg.drive(3/4"thick) ., . . ... ..o 1
19 A 172024 CAP -end ..........¢' o0 v v o ceooonnonsnnns 1
20 166- 531 CAPSCREW - ferry 5/16" ) ) O S S 7
21 A 72036 KIT - "O" ring and seal.(In marked w/*). ... ..... 1
A70483 HYDRAULIC MOTOR (180)
25 A 70483 MOTOR - hydraulic\drivex(180) .. ... ... .0 v e 1
26* NSS OIL SEAL - m (Seeref.45), ... ... 1
27 A 72028 PLATE - mouynling). . . . ... ¢ oo et eeeseeenncoesas 1
28 166- 23 CAPSCR BTy 5/16" X 5/8" NuC.w o v o cvvonmsos 4
29 193- 29 LOC ®L int.Shakeproof 5/16" . .. ........... 4
30 138- 134 PIN « YORAMA" X 1" | s isasisssmmasvsens e 4
31* NSS QU4 J&; - mtg. plate (Seeref.45). . ............. 1
32 NSS " NG - (Seeref.45) . . . ... v i vttt ii it 1
33 A 72030 N —dutput shaft bearing . ................... 1
34 A 72031 \ ING - thrust, output shaft .................. 2
35 126- 24 Y =WOOArUEE . . & < sii v v v v v 6o o5 @ 50 5 o % 66 06 5 w8 1
36 A 72035 @ SHAFT AND HOUSING . o vosvooeeoeoeee ] 1
37 A 17203 PLUG-housing. ........co0eeveeoecocnnsnnsos 1
38% "Q'" RING - housing plug (Seeref. 45) . ............. 1
39 A COUPLING = driVE. ., s o o s v s s s oo s s s ti6mowociows 1
40 A 1 PLATE = SPRCEY & . v s o s o v o6 5800 s 0 s s5 0 essi 1
41 2 GEROTOR SET (2" thiCK). . . . o v ot oot ee e et eeeenns 1
4 %113 SPACER - cplg. drv.(1-1/2"thick) . . ... ... .......... 1
43 72024 CAP =enfl . ... oocooimos oo asninmsesivess siabssss 1
44 6- 532 CAPSCREW - ferry, 5/16" x3-1/4"N.F. . ... .00 nun. 7
45 A 72036 KIT - "O" ring and seal (incl. item marked w/*)......... 1

Printed in U.S.A. Issued April, 1966



42

N\

WA LTI BIRCEvas IneaneHl rRom T oRiOF CAUTION: riafdsreeo
COVER USE SAE 10W SHELL ROTELLA IN WINTER T NEUTRAL e RN JHo ON
SAE 20W40 SHELL ROTELLA 1N SUMMER jE NN r.

FORWARD -
RANGE NEUTR
]
REVERSE AIR CLEANER SERVICE INSTRUCTIONS

CARTRIDGE SHOULD BE CLEANED BY GENTLY TAPPING
ON A FLAT SURFACE. BE SURE CARTRIDGE FITS ON
BOTTOM ADAPTER PLATE AND WING NUT ON TOP
ADAPTER PLATE IS FINGER TIGHT.

REPLACE CARTRIDGE IF BENT, CRUSHED, OR DAMAGED
AND UNDER EXTREME DUST CONDITIONS AFTER 100
TO 200 HOURS OPERATION. CLEAN OR REPLACE
CARTRIDGE WHEN LOSS OF POWER IS NOTICEABLE

[ IGNITION | @

KOHLER
THE CAST IRON LINE
® CAST IRON - LONGER LIFE
SMOOTHER—QUIETER

® BALL BEARINGS — GREATER
LOAD CAPACITY

© MECHANICAL
GOVERNOR —

INSTANTANEOUS

[uGATS] (@)

\ POWER RESPONSU

e

@ )

KOHLER
THE CAST IRON LINE

® CAST IRON-LONGER LIFE
SMOOTHER QUIETER

® BALL BEARINGS - GREATER
LOAD CAPACITY

® MECHANICAL
GOVERNOR -

INSTANTANEOUS
POWER RESPONSQ




CASE 130 AND 180 GARDEN TRACTOR 43
SEAT,FENDERS AND TOOL BOX

REF. PART NO. DESCRIPTION REQ'D
1 A 70192 CUSHION = S€at. . . v v vt vt vttt ettt e tee e e eeeens 1
2 111- 517 BOLT - 1/2" x 1" rd.hd.sq.neck,plated. . .............. 1
3 A 70191 BEAT & v 6 6 60516 5 % o o 550 s nhol s s 501 5 4l m s w e aielei e m i b s 1
4 A 70190 SPRING -seatsupport ..................c0o00vv... 1
5 192- 23 LOCKWASHER - 1/2"plated . . .. ..o oo v e e eeeen s 3
6 129- 105 NUT - 1/2"N.C.hex.plated ............0c0cnuvuu... 3
7T A 70000 BOX = T00L . i 55 6 50065 5 6 50055 55 6065 saiinnsesen 1
8 A 170193 FENDER -rear R.H. (130). . . .. v v vt vt et v e ee e eenns 1
9 A 70194 FENDER -rear L.H. (130). . ... .. .o vt v i i, 1
10 113- 102 BOLT - 5/16" x 3/4" N.C.hex.hd.plated . . . ............ 4
11 192- 20 LOCKWASHER - 5/16"plated. . . . ... ..o eeuen. 4
12 129- 102 NUT - 5/16" N.C.hex.,plated. . ... ... ... vuun. 4
13 A 70472 FENDER -rear RH (180) . ... .. ..o vt v e iennnnnn. 1
14 A 70473 FENDER -rear L.H.(180) ... . ... ..., 1}
DECALS

A 172114 DECAL KIT - includes Ref. Nos. 19thru 29, ............ 1
19 A 70231 TRANSMISSION - lubrication (™. . « ¢ v v v vt v v v v v e 1
20 A 70234 CAUTION - brake instructiofim N\ .V . . . . v v v v v e e v o v 1
21 A 170533 LIGHTS ....c006604 @
22 A 170230 IGNITION - ......
23 A 70232 FORWARD - B
24 A 70233 HI-LO- shift . .
25 321- 846 "CASE" - hood
26 321- 847 "CASE'" - hood
27 KO 220720 AIR CLEAN
28 KO 235472 10 H. P.
29 KO 235881 12H.P ]

o @\‘é)

Printed in U.S.A. Issued April, 1966



4.4




CASE 130 AND 180 GARDEN TRACTOR

EF. PART NO.
A 70079
113- 102
195- 103
192- 20
129- 102
A 70078
113- 3
192- 19
129- 101
73- 410
193- 8
A 70077
A 70009
138- 92
A 70448
A 70005
A 11276
A 11275
187- 1102
A 24526
131- 138
113- 207
113- 206
131- 352
A 70012
A 70011
187- 1117
A 70147
A 70195
187- 1014
195- 102
70454
70038
70038
70018

oeoﬂoam.hww.—w

COCO WO LoD B DD DO DD DO DD b=t b et b et et -

> > b

Printed in U.S.A.

70450 @

HOOD,FRAME AND GRILLE
DESCRIPTION

HOOD & 5 iis v o 6o ns ain o 5 i0eis s o o siia o' o nints o s's s
BOLT - 5/16" x 3/4" N.C. hex. hd. plated ........
WASHER - 5/16"plain . . . ... ...0o0evennnnnnn
LOCKWASHER - 5/16"plated ..........000...
NUT-5/16"N.C.heX. ... ...ooveevnnnnnnnns
BAR - grille stabilizer . ....................
BOLT - 1/4"x3/4" NC., hex,hd.plated , . ..........
LOCKWASHER - 1/4"plated . . .......00.0.0...
NUT - 1/4"N.C.hex.plated. . .. ........000...
SCREW - 1/4" x 5/8" N.C. flt. hd.mach. .........
WASHER - shakeproof internal 1/4"............
CUSHION -hood, rubber. . .........00vuvus.
SPRING-hoodcatch ......................

GRILLE . . : ¢s o s sssonsss 6o sssnotnnsnns
GASKET - headlamp retaining ...............
RING - headlamp retaining .................

SCREW - #6 x 1/2" N.C.,self-
MEDALLION - radiator grille

NUT - 1/4" Tinnerman pus . SR et h

BOLT - 3/8"x 1" N.C. h
BOLT - 3/8" x 3/4"

LOCKNUT - 3/8" ' ) I R L R

E-main (130). . ... ...0vi i i i i nunnnns

ontrolvalve. . ..............
x 1/2" self-tap typel ..........
1/4"plated ...........0vvv..

45

ooooo

------

Issued April, 1966






O =J Do w NHE

- e b b
AN O

16

317

Printed in U.S.A.

o

CASE 130 AND 180 GARDEN TRACTOR 47
IMPLEMENT LIFT
PART NO. DESCRIPTION REQ'D
A 70396 GRIP - hand, implement lever . .........c0ce oo 1
A 70224 LEVER - assm., impl. lift hand, includes Ref.. . . . .......
Nos.3,4and 5(130). . . ..o v v v v it en oo 1
138- 136 PIN-r1oll 1/4" x 1-1/4". . . o v v i i it i i it e e e 2
NSS SHAFT - implement lever pivot . . . ............... 1
NSS LEVER - center implement link (130} . . ... ......... 1
A 70532 LEVER - assm., impl. lift hand, includes ref.
Nos.3,7,8and 9 (180) . . ... . oo vveove s ovee oo 1
NSS LEVER - center, implement link (180) . . . ........... 1
138- 2007 PIN - spiral 1/4" x1-1/4" (180). . . ... ..o vvvev e .2
NSS SHAFT - implement leverpivot . . .. ........covenn 1
A 70176 PIN-haircotter. . ... ... cceooeoeoenososasocsccs 1
A 70487 RATCHET - trip,footlever. .. ... ..o veeeeannen 1
13- 432 BOLT - 1/4"x2"N.C.heX. . . .. oo vt vvesoonnssoncns 1
131- 2 LOCKNUT - Essna1/4"N.C.hex. . ... ..ot eeesnnenns 2
A 70395 SPRING -trip, ratchet . . .. .... ..o, 1
129- 103 NUT -3/8"N.C.plated. . . . ... cooeveeennoononncns 4
192- 21 LOCKWASHER - 3/8"SAEplated . . ... ....c000 00 4
A 170032 QUADRANT - implement lift ratchet . . ............... 1
A 170039 U-BOLT - quadrant 3/8" N.C.2(N\\.+:ecveevenensnnn 2
A 70197 LEVER - foot, implement trip\ N\ ¢ . . . c ¢ e e v e e e vt nnn 1
A 70196 BRACKET - implement fo
129- 101 NUT - 1/4" N.C.hex.pl
192- 19 LOCKWASHER -
113- 3 BOLT - 1/4"x 3
113- 4 BOLT - 1/4" x
195- 102 WASHER - 1/
195- 108 WASHER - 548512
A 70225 LEVER S8m Simpl. rear lift includes Ref.. . .. ........
Nos. 28 Aand 31 (130) . .. v v v vt e
NSS S mpl. rear lift. . . .. ...... ... 1
NSS : rear lift L. H. . . . . e ettt e eeecoossnnns 1
NSS rear lift R.H. . ... ittt ittt i o v oo 1
138- 136 RE 14X 11/, . s s s ey e e e e 2
0 1038 g - shaftretainer . .. ..... .ttt 2
@ ARAWBAR AND TOW HITCH
A HITCH - assy.,drawbarand tow. . .. ....... oo vnn 1
SHAFT - pivot, hitech. . . .. ..... ... v eeeenn 1
PIN-hair,cotter. . ... ... oot 2
WASHER - 1/2"wrought . . . .. ... ..o 2

Issued April, 1966



48

CASE 130 AND 180 GARDEN TRACTOR

NUMERICAL INDEX

PART PAGE REF.  PART PAGE REF.  PART PAGE REF.
NO. NO. NoO. NO. NO. NO. NO. NO. NO.
40035 9 20 | A 70103 19 15 | A 70191 43 3
40035 11 20 [ A 70105 17 39 | A 70192 43 1
40035 13 28 | A 70106 17 30 | A 70193 43 8
40035 15 28 | A 70106 17 40 | A 70194 43 9

A 7982 37 25| A 70107 17 33| A 70195 45 28
A 7982 37 25 | A 70108 17 26 | A 70196 47 20
A 10326 17 55 | A 70109 35 34 | A 70197 47 19
A 11275 23 21| A 70110 35 28 | A 70202 23 15
A 11275 45 18 | A 70110 39 1A 70205 17 21
A 11276 23 20| A 70111 35 30 | A 70207 23 6
A 11276 45 17 | A 70111 39 18 | A 70208 23 5
A 11373 23 3|A 70112 39 21 | A 70211 23 36
A 20346 23 4| A 70115 35 21 | A 70212 23 37
A 21481 23 30| A 70116 35 20 | A 70213 23 38
A 23885 A A 70214 23 42
A 24526 A A 70219 23 41
A 24572 A A 70221 23 34
A 25423 A A 70222 23 1
A 25441 A A 70223 33 46
A 25447 A A 70224 47 2
A 25461 A A 70225 47 27
A 35956 A A 70 43 22
A 35960 A A 43 19
A 40736 A A 43 23
A 70000 A A 43 24
A 70005 A 34 43 20
A 70006 A 389 35 16
A 70008 A A 70390 35 10
A 70009 A %0 70391 27 1
A 70011 A 70392 27 3
A 70012 A N 70393 27 2
A 70018 A A 70395 47 14
A 70032 A A 70396 47 1
A 70038 A A 70398 31 6
A 70038 A A 70399 5 14
A 70039 A A 70403 23 43
A 70040 A A 70446 23 39
A 70041 A A 70447 23 40
A 70047 A A 70448 45 15
A 70048 A A 70450 45 34
A 70052 A A 70454 45 31
A 70054 A A 70455 29 31
A 70054 A A 70460 29 32
A 70054 A A 70461 29 33
A 70055 A 70463 29 28
A 70055 A 70463 31 21
A 70056 A 70467 31 15
A 70057 A 70472 43 13
A 70057 A 70473 43 14
A 70058 A 70479 31 17
A 70061 A 70480 31 19
A 70062 A 70481 31 20
A 70066 A 70482 31 18
A 70077 A 70483 35 1
A 70078 A 70483 41 25
A 70079 A 70485 33 44
A 70082 A 70487 47 11
A 70084 A 70526 19 9
A 70085 A 70532 47 6
A 70088 A 70533 43 21
A 70090 A 72000 39 3
A 70091 A 72001 39 11
A 70094 A 72002 39 12
A 70097 A 72003 39 5
A 72004 39 8

A 70100 X 73005 B9
A 70101 A 72006 39 4
A 70102 A 72007 39 13

Printed in U.S.A.

Issued April, 1966



CASE 130 AND 180 GARDEN TRACTOR 49

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
72010 27 23| A 72075 21 31| KO 220297 23 49
72011 27 13| A 72076 21 16 | KO 220475 23 57
72012 27 14| A 72077 21 15 | KO 220476 23 58
72013 27 20| A 72078 21 24 | KO 220720 43 27
72014 27 17| A 72079 21 23| KO 230011 7 20
72015 27 19| A 72080 21 27 | KO 230011 7 43
72017 27 22| A 72081 9 25| KO 230080 7 26
72018 27 25| A 72082 21 26 | KO 230080 7 49
72020 27 26| A 72083 21 29| KO 230087 7 28
72021 27 24| A 72084 21 28 | KO 230087 17 51
72022 27 21| A 72085 21 17 | KO 230170 7 16
72024 41 19] A 72086 21 21| KO 230170 7 39
72024 41 43| A 72087 21 32| KO 230170 13 9
72025 41 17| A 72088 21 36 | KO 230170 15 9
72026 41 16| A 72089 21 37 | KO 230722 23 23
72026 41 40| A 72090 21 35| KO 231032 7 5
72027 41 15| A 72091 21 19 | KO 231032 13 50
72027 41 39| A 72092 21 40 | KO 231032 15 50
72028 41 3| A 72093 21 41 | KO 231052 17 49
72028 41 27| A 72094 21 39 | KO 231281 23 24
72030 41 9| A 72095 21 44 | KO 231355 17 64
72030 41 33| A 72096 21 43 | KO\ 232535 23 52
72031 41 10| A 72097 21 38 35003 9 11
72031 41 34| A 72098 21 33 35003 11 11
72034 41 13| A 72099 21 3 ( 235004 9 7
72034 41 37| A 72100 13 K 235007 7 17
72035 41 12| A 72100 15 5 235007 7 40
72035 41 36| A 72100 )KO 235007 13 10
72036 41 21| A 72101 § KO 235007 15 10
72036 41 45| A 72102 2| KO 235008 7 15
72038 25 71 A 46 | KO 235008 7 38
72039 25 5| A 2| KO 235009 7 14
72040 25 6| A 1 2| KO 235010 7 19
72041 25 23| A 1 4| KO 235010 T 42
72042 25 10| A 21 3| KO 235011 7 18
72043 25 17| A 19 30 | KO 235011 7 41
72044 25 21| A 21 71KO 235025 13 16
72046 25 321 A 21 5|KO 235025 13 52
72047 25 33| A 21 6 | KO 235025 15 16
72048 25 11 21 1|KO 235025 15 52
72049 25 18 41 41 | KO 235026 13 17
72050 25 9 41 42 | KO 235026 15 17
72051 41 18 43 KO 235047 7 9
72052 37 3 33 8 | KO 235048 7 6
72055 37 21 55 | KO 235048 13 51
72056 37 B 21 53 | KO 235048 15 51
72057 37 B 21 51 | KO 235049 17 4
72058 7| B 21 52 | KO 235052 17 7
72059 24| B 21 50| KO 235054 17 14
72060 @ 32| B 19  14|KO 235056 17 31
72061 38| B 21 KO 235057 13 20
72061 7 38| B 21 54 | KO 235057 13 53
72062 37 36| B 13 48 | KO 235057 15 20
72062 37 36| B 15 48 | KO 235057 15 53
72063 37 33| C 33 40 | KO 235062 13 31
72064 37 42| C 31 28 | KO 235070 13 29
72065 37 23| C 31 28 | KO 235070 13 54
72066 37 34| C 31 31 | KO 235070 15 54
72067 37 35| C 31 38 | KO 235070 15 29
72068 37 40| C 31 40 | KO 235071 13 29
72069 37 26| C 31 35 | KO 235071 15 29
72070 37 41| C 31 39 | KO 235080 13 35
72070 37 41| C 33 71 KO 235084 17 52
72071 37 28| D 25 25 | KO 235085 17 51
72072 37 43| F 27 12 | KO 235086 17 50
72073 19 18 | KO 220174 15 49 | KO 235097 19 25
72073 21 KO 220174 13 49 | KO 235115 13 23
72074 21 20 | KO 220174 23 53 | KO 235115 15 23

g geguegieg g S g gt e e e e S e e e e e oSS Sl S e e

Printed in U.S.A. Issued April, 1966



CASE 130 AND 180 GARDEN TRACTOR

NUMERICAL INDEX

Printed in U.S.A.

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
KO 235117 n 8 | KO 275220 7 3 | KOX 379-6 15 47
KO 235118 7 7| KO 275267 7 27 | KOX 389-1 23 59
KO 235125 13 11 | KO 275267 7 50 | M 20007 23 28
KO 235125 15 11 | KO 275303 23 60 | M 20149 23 44
KO 235125 17 62 | KO 275341 b 10| O 3312AB 31 30
KO 235165 13 45 | KO 275341 13 58 | O 3312AB 33 45
KO 235165 15 45 | KO 275341 15 58 | O 4557AB 31 16
KO 235175 13 2| KO 275341 19 2110 7768AB 23 29
KO 235175 15 2 | KO 275690 17 48 | O 9638AB 37 31
KO 235193 i 32 | KO 379-6 15 27| 0 1038FH 47 32
KO 235193 7 55 | KOA 536 5 3| R 15077 25 19
KO 235196 23 16 | KOA 231533 23 48 | R 15079 25 13
KO 235197 23 9| KOA 235092 13 6 | R 15087 25 3
KO 235203 23 14 | KOA 235092 15 6 | R 15090 25 8
KO 235207 17 6 | KOA 235095 23 27 | R 15105 25 36
KO 235260 25 34 | KOA 235100 o 1R 15106 25 1
KO 235277 17 56 | KOA 235139 9 10 | R 16147 25 12
KO 235278 17 57 | KOA 235139 9 18 | R 16148 25 16
KO 235287 9 2 | KOA 235155 7 25 | R 16170 25 30
KO 235288 9 16 | KOA 235157 1 61 | R 18748 23 2
KO 235289 9 16 | KOA 235256 17 59 | VT 88 31 41
KO 235290 9 16 | KOA 235314 13 8| VT 33 27
KO 235368 17 5 | KOA 235327 7 22 | W 9 21
KO 235461 13 4 | KOA 235327 7 45 | W 3s 11 21
KO 235472 43 28 | KOA 235361 19 27 | W 63S 13 41
KO 235476 17 58 | KOA 235555 9 22 50638 15 41
IIEO 235294 17 41 ﬁgﬁ %gggs? g 5 5063S 35 31

(0] 235496 17 45

KO 235526 9 13 | KOA 235611 9 ) 13 NUMBERS
KO 235526 i1 13 | KOA 235616 9

KO 235556 13 38 | KOA 235646 13 412 5 21
KO 235556 15 38 | KOA 235675 3113 432 47 12
KO 235563 5 24 | KOA 235807 9 27 | 13 616 17 20
KO 235572 9 8 | KOA 235827 6|13 620 31 33
KO 235573 9 17 | KOA 235828 1 10 | 13 652 39 2
KO 235631 T 1 18 | 13 820 31 42
KO 235690 7 11 22 | 15 420 17 42
KO 235690 T 15 8|15 1260 29 10
KO 235803 11 7 48 | 15 1260 29 29
KO 235810 13 11 15 | 25 104 5 20
KO 235810 13 11 15 | 25 104 % i |
KO 235810 15 11 15 | 25 104 17 44
KO 235810 15 13 7125 106 31 37
KO 235811 11 9 12 | 25 1510 27 4
KO 235815 15 11 12 | 25 1510 27 16
KO 235818 15 17 63 | 41 18 13 13
KO 235820 15 17 47 | 41 18 15 13
KO 235826 7 9 25 | 71 410 19 28
KO 235868 1 11 25 | 73 46 23 35
KO 235881 4 9| KOX 119-16 9 26 | 73 410 45 10
KO 235883 17 11 | KOX 119-16 11 26 | 83 55 17 15
KO 235889 i1 2| KOX 119-16 13 37 |83 55 39 19
KO 235890 11 16 | KOX 119-16 15 37 | 83 512 31 29
KO 235891 11 16 | KOX 271-30 15 46 | 83 614 31 29
KO 235892 11 16 | KOX 271-30 15 34 | 92 4 5 19
KO 240013 7 21 | KOX 271-30 13 46 | 92 4 7 2
KO 240013 7 44 | KOX 271-30 11 24 | 92 6 17 19
KO 240281 13 56 | KOX 271-30 9 24 | 92 6 31 36
KO 240281 15 56 | KOX 271-30 13 34 | 92 6 33 42
KO 270889 13 3| KOX 293-4 13 12 | 92 6 35 3
KO 270889 15 3 | KOX 293-4 15 12 | 95 6 17 18
KO 271077 13 1| KOX 293-4 1% 60 | 95 6 31 34
KO 271077 15 1| KOX 366-1 9 23 | 111 517 43 2
KO 275066 7 31 | KOX 366-1 11 23 | 113 1 19 2
KO 275066 7 54 | KOX 379-6 9 19 | 113 1 23 26
KO 275067 W 31 | KOX 379-6 11 19 | 113 1 23 31
KO 275067 7 54 | KOX 379-6 13 27 | 113 1 37 12
KO 275143 7 4 | KOX 379-6 13 47 | 113 2 17 12

Issued April, 1966



CASE 130 AND 180 GARDEN TRACTOR 51

NUMERICAL INDEX
PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
113 3 35 36 | 138 102 33 20 | 192 22 35 27
113 3 45 7| 138 102 33 25 | 192 23 29 2
113 3 47 23| 138 134 41 6 | 192 23 29 21
113 4 47 24 | 138 134 41 30 | 192 23 43 5
113 6 5 26 | 138 136 47 3192 26 25 35
113 6 13 19| 138 136 47 31| 193 5 23 56
113 6 15 19| 138 2007 47 8 | 193 8 45 11
113 6 17 3| 141 6 29 6 | 193 29 41 5
113 102 33 2| 141 6 29 25 | 193 29 41 29
113 102 43 10| 166 6 37 21 | 193 60 19 29
113 102 45 2| 166 8 37 22 | 193 70 17 36
113 103 19 20 | 166 23 41 4 | 195 20 23 11
113 103 23 12| 166 23 41 28 | 195 102 45 30
113 206 13 14| 169 7 21 42 | 195 102 47 25
113 206 15 14 | 166 531 41 20 | 195 103 33 4
113 206 45 22 | 166 532 41 44 | 195 103 45 3
113 207 13 33| 171 2 19 3(195 106 417 39
113 207 15 33| 173 210 23 50 | 195 108 47 26
113 207 27 9173 212 17 29 | 195 512 5 9
113 207 35 32| 173 224 23 55 | 195 515 17 8
113 207 45 22 | 173 237 25 71195 515 17 43
113 208 13 40 | 173 239 19 11 | 19 515 37 10
113 208 15 40 | 175 436 17 10 520 23 13
113 209 13 25 | 177 131 5 7 522 13 24
113 209 15 25 | 177 131 17 37(( 522 15 24
113 221 23 18| 178 453 33 1 534 37 6
113 312 35 26 | 187 408 23 4 {195 545 13 36
126 12 35 29 | 187 1014 195 545 15 36
126 12 39 9| 187 1102 2 22| 195 545 29 9
126 24 41 11| 187 1102 19 | 195 545 31 7
126 24 41 35 | 187 1117 26 | 195 2080 33 11
126 111 25 24 | 192 17 15 | 205 27 13 30
129 7 17 38| 192 18 5 8 | 205 27 15 30
129 7 17 32| 192 18 7 54 | 211 3 21 18
129 18 25 14| 192 1 <;£§> 23 51 | 211 9 27 28
129 37 17 53 | 192 25 28 | 211 11 33 32
129 101 19 5| 192 5 25 | 213 6 29 5
129 101 23 81920 13 18 | 213 6 29 24
129 101 23 33| 1 1 15 18 | 214 253 35 14
129 101 45 9|1 9 17 2| 214 256 5 15
129 101 47 21 19 17 9 | 217 200 19 13
129 102 23 10 19 17 13 | 218 446 35 18
129 102 43 12 19 17 46 | 218 5005 35 23
129 102 45 4 19 19 a|218 5006 35 6
129 103 13 - 2 19 23 7 | 218 5008 35 25
129 103 15 Z1) 192 19 23 25 | 218 5059 35 22
129 103 47 192 19 23 32 | 218 5060 35 5
129 105 1] 192 19 27 7 | 218 5064 35 24
129 105 20 | 192 19 35 37 | 219 1 29 16
129 105 6| 192 19 37 11 | 219 1 29 35
129 121 8 | 192 19 45 8 | 219 1 31 10
129 409 5 2| 192 19 47 22 | 219 1 31 23
129 504 19 12 | 192 20 19 19 | 219 8 31 32
131 2 47 13 | 192 20 33 3219 14 27 18
131 138 45 21| 192 20 43 11 | 221 5 13 26
131 352 45 23| 192 20 45 4| 221 5 15 26
131 357 29 11 | 192 21 13 15 | 221 5 33 5
131 357 29 30 | 192 21 13 22 | 221 674 33 33
132 7 37 8| 192 21 13 32 | 222 41 19 26
132 50 29 7| 192 21 13 39 | 222 101 19 23
132 50 29 26 | 192 21 15 15 | 222 112 19 24
132 M 29 8 | 192 21 15 22 | 222 4021 19 22
132 T 29 27 | 192 21 15 32 | 321 846 43 25
132 77 31 8| 192 21 15 39 | 321 847 43 26
132 77 31 22 | 192 21 23 17
138 92 45 14 | 192 21 27 10
138 98 33 13| 192 21 35 33
138 98 37 3] 192 21 47 16

Printed in U.S.A.

Issued April, 1966



Be Safe...

Insist on

GENU@E

\) '
(F@“\& PARTS!

=

ANE

N

=

.......

CASE 5000. 6-66 .=«



